Orangeri

15,1 m? - 21,5 m?

F99653 05122022-1.00-1



TILBEHOR - ACCESSORIES - ZUBEHOR - ACCESSOIRES

Juliana tagudsmykning Juliana Univent automatisk vinduesabner
Juliana roof decoration Juliana Univent automatic window opener
Juliana Dachdekoration Juliana Univent automatischer Fensteroffner
Créte de faitage Juliana Ouverture automatique fenétre Juliana Univent
Juliana integreret drivhusbord sort Juliana integreret drivhushylde sort

Juliana integrated table black Juliana integrated shelve black

Juliana integrierte Regale Schwarz Juliana integriert Regale Schwarz

Table intégrée noire Juliana Etagére intégrée noire Juliana

Juliana regnvandsopsamler Juliana kapileerkasseskjuler

Juliana rainwater butt Juliana capillary planter collector

Juliana Wasserspeicher Juliana Pflanzgefa

Récupérateur eau de pluie Juliana Jardiniere pour auto-arrosage Juliana



Tillykke med dit nye drivhus

Tillykke med dit valg af drivhus

Juliana Drivhuse A/S et dansk privatejet firma, der
blev etableret i 1963. Hos Juliana Drivhuse designer,
udvikler og fremstiller vi selv vores drivhuse ud fra
principper om enkelthed, eestetik, funktionalitet og
kvalitet. Igennem arene har Juliana Drivhuse opkabt
en raekke konkurrerende virksomheder, saledes at
vi i dag tilbyder disse tre brands: Halls, Juliana og
Gabriel Ash. Hvert brand indeholder produkter med
unikke designs og funktionaliteter, men hvor det
gennemgaende treek er en sammenhaeng imellem
kvalitet og pris.

Alle produkter er designet og fremstillet til at holde i
rigtig mange ar og danne rammen for mennesker og
det gode liv, hvad enten det primaert er til dyrkning
eller som en oase i haven. P4 www juliana.com kan
du leese mere om virksomheden, de enkelte brands
og det store udvalg af tilbehersprodukter, der findes
til vores drivhuse.

Denne vejledning

Montagen af dit nye drivhus kraever, at du felger
denne vejledning trin for trin. Alle bolte, motrikker og
fittings er samlet i en kasse for sig selv.

BEMARK: Denne vejledning kan veere beregnet til
flere storrelser af samme drivhusmodel.

Forholdsregler

« Det anbefales, at montage foregar i tert og stille vejr.
» Det er ngdvendigt at have 1-2 medhjeelpere.

e Brug altid handsker ved glasmontage. Glas har
skarpe kanter, isaer hvis det gar i stykker.

* Medhjeelpere ogiseer bgrn skal geres opmaerksomme
pa, at knust glas er et faremoment. Saml straks knust
glas op og bortskaf det med omtanke.

* Ved brug af stige skal denne placeres pa et plant
underlag.

Valg af opstillingssted

Den rette placering af drivhuset er vigtigt for at skabe
de bedste vaekstmuligheder for planter og for at fa
starst mulig glaede af drivhuset.

Drivhuset anbefales en placering sa solrigt som muligt,
og skaermes for steerk vind. Undga sa vidt muligt at
placere drivhuset under traeer som kaster skygge, da
dette vil fremme algeveekst. Samtidig kan nedfaldne
grene og blade beskadige huset og tilstoppe
tagrenderne. Vi anbefaler at placere drivhuset der,
hvor du opholder dig mest i haven, specielt hvis du
ogsa onsker, at drivhuset skal benyttes til andet end
dyrkning.

VIGTIGT: Inden opstilling af drivhuset skabes en plan
bund svarende, som minimum, til drivhusets ydre mal
— dette vil lette opsaetningen af drivhuset.

Fundament

Fundamentet indgar ikke som en del af denne
leverance, men originalt fundament kan kebes
saerskilt.

Hvis du keber vores originale fundament, skal det
punktstebes i frostfri dybde. Folg angivne mal pa
tegning, alle mal er ydermal.

Bruges originalt fundament, fastgeres huset ved hver
lodret tremme som vist pa tegning.

Bedste raekkefolge for stobning af fundament:

1. Plant underlag sikres.

2. Nedstgbningsbeslag bgjes let i enderne som vist
pa tegning.

3. Huller markeres efter tegning - kontrollér at
krydsmal er ens.

4. Huller bores/graves til frostfri dybde. Folg lokale
anbefalinger.

5. Fundament samles - beslag og firkantror til
nedstgbning skal sta frit i hullerne.

6. Kontrollér breddemal, og at fundamentet er 100% i
vater og vinkel. Kontrollér diagonalmal er ens.

7. Fyld hullerne med beton.

Eksempel: ved 2150 mm og 900 mm dybde bruges
ca. 16 | beton pr. hul.

8. Kontrollér at fundament stadig overholder mal og
er 100% i vater og vinkel.

Efter anbefalet hoerdetid kan du
opsaetning af dit drivhus.

pabegynde

Monteringsrakkefglge af hus

Folg montageraekkefplgen som vist i manual.

Laeg komponenterne op som vist pa tegningen, og
saml derefter sektionen i den raekkefolge, billederne
viser. Undlad at stramme motrikkerne helt, for hele
sektionen er samlet.

Nar alle sektioner er klar, kan husets skelet samles.
BEMARK: Flere steder i manualen vises der, at der
skal isaettes ekstra bolte i profilkanalerne. Disse skal
bruges til montage af elementer senere i processen.

VIGTIGT: Inden montage af glas/polycarbonat
kontrolleres, at gavle og sider er i lod og vinkel.

Nar glas-/polycarbonatarbejdet pabegyndes, skal det
afsluttes i samme arbejdsgang.

Glasmontage

1. Renger glas og profiler med ethanol.

2. Montér et glas ad gangen - pafer en 3 mm silikone
streng pa profiler markeret med en bla streg pa
tegningen.

3. Placér et glas og afslut med montagelister (#M).
BEMZARK: Montagelisterne skal seettes i samtidig pa
begge sider af det enkelte glas.

Anbefalet raekkefolge: tag - sider — gavle.

3 mm silikone streng giver maksimal vedhaeftning, an-
vendes mere end anbefalet, kan der kabes ekstra tuber.
Evt. knust glas vippes forsigtigt udad, og silikonen
losnes med en skarp hobbykniv. Skrab profilet helt
rent for nyt glas isaettes.

Polycarbonatmontage

Oversigtstegningerne viser, hvorledes pladerne samt
lister monteres. Eventuel tilpasning foretages med en
fintandet sav.

BEMZARK: For at undga algedannelse ma plader ikke
komme i kontakt med jorden.

Pladerne kan eventuelt forsegles mod insekter.
Foroven med alu-tape eller silikone, forneden kun
med diffusionsédben tape (fas i byggemarkedet) af
hensyn til afleb af kondensvand.

Dore og vinduer

Skruerne til deren smeres med olie for lettere
montage. Glas eller polycarbonat til dere og vinduer
monteres samtidig med profilerne.

Vaerktoj
Til samling af drivhuset kraeves det i manualen viste
veerktgj.

Tips og tricks
Se www juliana.com for yderligere tips til opsaetning
af dit drivhus.

Vedligeholdelse

*« Smer dorens haengsler, las og eventuelle glide-
skinner ca. hvert halve ar.

« Efterspaend bolte/matrikker.

« Renger tagrender for blade m.m.

« Justér eventuelt vinduer.

« Udskift ituslaet glas.

« Renger drivhuset far og efter vaekstsaeson.

Vinter- og stormsikring

| omrader, hvor der kan forekomme sne, anbefaler vi
felgende vintersikring:

« Understattelse af tagsektionen.

« Storre meengder sne pa taget skal fiernes.

« Tag forholdsregler mod nedstyrtende snemasser
f.eks. fra trae eller hustag.

¢ Demontér cylindre til automatiske vinduesabnere
(ekstraudstyr).

« Fastger der(e) og vindue(r) sa vinden ikke kan fa fat
og lave skade pa drivhuset.

Vaer opmaerksom pa, at mange forsikringsselskaber
ikke automatisk daekker drivhuse.

Garantierklaering - 12 ars Garanti

Se www juliana.com for garantierklaeringen i sin fulde
ordlyd.

Under forudseetning af, at drivhuset bliver monteret
i overensstemmelse med montagevejledningens
forskrifter samt bliver vedligeholdt efter anvis-
ningerne, yder vi 12 ars garanti. | tilfaelde af fejl og
mangler anmeldes dette straks.

Almindelig vedligeholdelse af drivhuset sasom
rengering, smeoring, efterspaending af meotrikker/
skruer skal efterleves, da dette kan have betydning
for drivhusets konstruktionsmaessige kvalitet og dets
modstandsdygtighed overfor vind- og snebelastning.

Vi gor opmaerksom pa, at ovennaevnte garanti ikke
omfatter;

e Skader og funktionsproblemer med baggrund i
manglende smearing og vedligehold.

« For lakerede drivhuse gaelder der en toarig garanti
pa lakeringen.

* Nuanceforskelle i farven kan forekomme, og der
kan veere sma maerker i profilerne, som stammer
fra ophaengningen af profilerne under lakerings-
processen. Dette er ikke reklamationsberettiget.

« Glas, polycarbonat, fragt, montage, eventuel
afmontering, eventuelle folgeskader, arbejdslan m.m.
* Produkter der bliver belastet af ydre pavirkninger,
sasom: andre bygningsdele, klimapavirkninger,
haervaerk, force majeure eller andre udefrakommende
forhold. Husk f.eks. at fijerne sne fra taget, for at undga
eventuelt brud pga. for hej veegt.

« Sliddele (sdsom handtag, hjul, glideskinner, cylindre
og laseanordninger). Sliddele ma beregnes udskiftet
med baggrund i daglig brug, anvendelse og betjening.
« Garantien bortfalder desuden, hvis produktfejlen
skyldes forkert/uhensigtsmaessig anvendelse af dele
i konstruktionen.

BEMARK: Et drivhus er en enkeltlagskonstruktion,
der ikke er 100% teet. Afhaengig af vejrforholdene kan
der forekomme uteetheder ved tag, vinduer, dere og
hjerner. Vi opfordrer til at have dette i tankerne, nar
drivhuset indrettes.

Reklamationer

Vi har strenge kvalitetskrav for at sikre et fejlfrit
produkt. Skulle der alligevel veere fejl eller mangler,
kontakt da din forhandler. Husk at veere klar med navn
pa drivhusmodel og komponentnummer.

Vi onsker stort tillykke med dit nye drivhus, som vi
haber, vil bringe stor gleede i mange ar fremover.



May we congratulate you on your new greenhouse

Congratulations On Your Choice Of Greenhouse
Juliana Drivhuse A/S is a privately owned Danish
company established in 1963. At Juliana Drivhuse we
design, develop and manufacture our greenhouses
based on principles of simplicity, aesthetics,
functionality and quality. Over the years, Juliana
Drivhuse has acquired several competing companies,
so that today we offer three brands: Halls, Juliana and
Gabriel Ash. Each brand contains products with unique
designs and functionalities, but where the common
feature is a correlation between quality and price.

All products are designed and manufactured to last
for many years and form the framework for people
and the good life, whether it is primarily for cultivation
or as an oasis in the garden. On www juliana.com you
can read more about the company, the individual
brands, and the wide range of accessories available
for our greenhouses.

This Installation Manual

When assembling your new greenhouse, you need to
follow these instructions step by step. You will find all
bolts, nuts and fittings in a separate box.

NOTICE: These instructions might be designed for
several sizes of the same greenhouse model.

Safety Precautions

« Only carry out assembly in dry and calm weather.

» Make sure you have 1-2 assistants to help you.

» Always wear work gloves while glazing. Greenhouse
glass has sharp edges, especially if it breaks.

« Assistants, and especially children, must be warned
that broken glass presents a safety hazard. Pick up all
broken glass at once and remove it with care.

* Any ladders used must be placed on a level surface.

Location

The right location of the greenhouse is important
to create the best growth conditions for plants and
ensure the longevity of the greenhouse.

The greenhouse must be placed in as sunny a position
as possible and shielded from strong winds. As far as
possible, avoid positioning the greenhouse under
trees as the shade will encourage algae growth.
Likewise, fallen branches and leaves can damage the
greenhouse and clog up the gutters.

We recommend that you locate the greenhouse on
your favourite spot in your garden, especially if you
want to use the greenhouse for purposes other than
growing plants.

IMPORTANT: Before installing the greenhouse you
must create a flat and true surface at least as big as
the external dimensions of the greenhouse - this will
ease the setup of the greenhouse.

Base

There is not a base included with this product.
However, one of our pre-fabricated bases can be
purchased separately. If you purchase our pre-
fabricated base anchor holes must be deep enough
to extend below the frost line. Follow measurements
shown on the following pages. All measurements are
external measurements.

If our pre-fabricated base is used this is attached to
the greenhouse at every vertical glazing bar as shown
on drawing.

The best assembly order:

1. Ensure level ground.

2. Add a bend on the end of the ground anchors as
shown on the drawing.

3. Mark holes according to drawing - make sure
diagonal measurements are identical.

4. Dig holes to extend below the frost line. Follow
local recommendations.

5. Assemble base - ground anchors and square tubes
must stand freely in the holes.

6. Make sure that the base is 100% level and at a
straight angle. Make sure diagonal measurements are
identical.

7. Fill up the holes with concrete.

Example: a hole with dimensions 2150 mm and
900mm in depth needs approximately 16 liters of
concrete.

8. Make sure that the base is still 100% level and at a
straight angle. Make sure diagonal measurements are
still identical.

Upon recommended time of curing you may start
assembling your greenhouse.

Order of Assembly

Follow the assembly order as shown on the following
pages.

Place components as shown on the drawing and
then assemble the section in the order shown in the
pictures. Do not tighten the nuts completely until the
entire section is assembled.

When all sections are complete the body of the
greenhouse can be assembled.

NOTICE: In several places the assembly instruction
shows that extra bolts must be inserted in the profiles.
These are to be used for attaching other parts later in
the process.

IMPORTANT: Before glazing make sure that the
gables and sides are level and straight.
A greenhouse should never be left partially glazed.

Glazing

1. Clean glass and profiles with ethanol.

2. Fit one pane at a time — add a 3 mm silicone bead
on profiles marked with blue lines.

3. Fit the pane and finish with cappings (#M).
NOTICE: cappings must be be fitted on both sides
of the pane simultaneously so that the glass remains
central.

Recommended order of glazing: roof — sides — gables.
A 3 mm bead of silicone is sufficient to ensure
maximum adhesion. If you use more silicone than
recommended, extra tubes can be purchased.

If you accidentally break a pane, carefully pull the
broken glass outwards and loosen the silicone using a
sharp craft knife. Clean the profile completely before
fitting a new pane of glass.

Polycarbonate Installation

The illustrations show how to fit the sheets and strips.
If adjustment is necessary use a fine-tooth saw.
NOTICE: To avoid the growth of algae, do not allow
the polycarbonate sheets to come into contact with
the ground.

If desired, the sheets may be sealed against insects.
Seal the top using aluminium tape or silicone. The
bottom should only be sealed with air-strip tape to
allow condensation to escape.

Doors and Windows

Add grease on the screws for the door to ease
assembly. Doors and vents should be glazed during
the initial assembly.

Tools
The tools needed to assemble the greenhouse are
shown on the following pages.

Tips and Tricks
See www juliana.com for more tips on assembly of
your greenhouse.

Maintenance

« Grease the hinges of the doors, lock and

— if included - sliders approximately every 6 months.
« Tighten bolts/nuts.

« Clean the gutters from leaves etc.

« Adjust windows if necessary.

* Replace broken glass.

« Clean the greenhouse before and after the growing
season.

Winter and Storm Protection

If you anticipate snow and/or a storm we recommend
the following:

« Support the roof section.

* Remove larger amounts of snow from the roof.

« Take precautions to prevent snow falling from e.g.
a tree or roof.

« Remove the cylinders from the automatic window
openers (accessory).

e Secure door(s) and window(s) to prevent wind
damage to the greenhouse.

Please note that not all insurance companies
automatically cover greenhouses.

12-year Guarantee

A full description of the guarantee can be found on
www.juliana.com.

Provided that the greenhouse is assembled and
maintained according to the requirements, the
greenhouse is covered by a 12-year guarantee. In
case of missing parts/defects this must be reported
immediately.

General maintenance of the greenhouse such
as cleaning, lubrication, post-tensioning of nuts/
screws must be complied with, as this may affect the
structural quality of the greenhouse and its resistance
to wind and snow load.

Please note that the guarantee does not cover;

« Damage and functional problems due to lack of
lubrication and maintenance.

« Any paintwork is covered by a 2-year guarantee.

* Nuance differences in colour may occur and there
may be small marks on the profiles due to the painting
process. This is not covered by the guarantee.

« Glass, polycarbonate, freight, assembly, possible
removal, possible consequential damage, labour
costs, etc.

« Parts damaged by external influences, such as:
other building parts, climate impacts, vandalism,
force majeure or other external conditions. E.g.
remember to remove snow from the roof to avoid
possible breakage due to excessive weight.

o Wear parts (such as handles, wheels, sliders,
cylinders and locking devices). Wear parts must be
replaced on a regular basis depending on use and
operation.

« Product defects arising from incorrect/inappropriate
use of parts.

NOTICE: a greenhouse is a single-skin, dry-build
construction that is not 100% dense. Depending
on weather conditions, leaks may occur at roofs,
windows, doors and corners.

Complaints

All our greenhouses are built according to the
highest quality standards. However, should you
experience any problems, please contact your dealer
at once. When describing the defect, please state the
greenhouse model and component number.

Congratulations on your new greenhouse, which we
hope will bring you great joy for many years to come.



‘ Wir gratulieren lhnen zu lhren neuen Gewachshaus

Herzlichen Gliickwunsch mit Ihrer
Gewéachshauswahl

Juliana Drivhuse A/S st ein danisches Privat-
unternehmen, das im Jahr 1963 gegrindet wurde. Bei
Juliana Drivhuse entwerfen, entwickeln und stellen
wir unsere eigenen Gewachshauser her nach den
Prinzipien — Simplizitat, Asthetik, Funktionalitat und
Quialitat. Durch die Jahre hat Juliana Drivhuse eine
Reiche von Konkurrenten gekauft, sodass wir heute 3
Marken anbieten: Halls, Juliana und Gabriel Ash. Jede
Marke enthalt Produkte mit besonderen Designs und
Funktionalitaten, aber ein durchgehendes Merkmal ist
der Zusammenhang von Preis und Qualitat.

Die Produkte sind entworfen und hergestellt, um
sehr viele Jahre zu halten und einen Rahmen fur den
Menschen und das gute Leben zu bilden, ob dies in
erster Linie fur das Anbauen von Pflanzen ist oder als
Oase im Garten ist. Auf www. juliana.com/de kénnen
Sie mehr Uber das Unternehmen lesen, die einzelnen
Marken und die groBe Auswahl an Zubehor fir unsere
Gewachshauser entdecken.

Diese Anleitung

Bei der Montage Ihres Gewachshauses ist es
notwendig, dass Sie diese Anleitung Schritt fur Schritt
folgen. Alle Muttern, Bolzen und Fittings sind in einer
separaten Box gelegt.

HINWEIS: Diese Anleitung kann fur mehrere GréRen
des gleichen Gewachshausmodelles gelten.

Sicherheitshinweise

» Die Montage darf nur bei trockenem und windstillem
Wetter erfolgen.

» Zur Montage ist eine/zwei Hilfskraft notwendig.

» Tragen Sie beim Einsetzen der Glasscheiben un-
bedingt Arbeitshandschuhe. Gewachshaus Glas hat
scharfe Kanten, besonders wenn es zerbricht.

e Helfer und besonders Kinder mussen auf das
Risiko von zerbrochenem Glas hingewiesen werden.
Glasscherben mussen sofort aufgesammelt und
sorgfaltig entsorgt werden.

» Falls Sie bei der Montage eine Leiter bendtigen,
stellen Sie diese unbedingt auf eine ebene Flache.

Auswahl des Standorts

Die Wahl des richtigen Standorts ist wichtig, um die
bestmdoglichen  Wachstumsbedingungen fur Ihre
Pflanzen zu schaffen und um sicherzustellen, dass das
Gewachshaus sicher steht und maoglichst lange halt.
Das Gewachshaus sollte so platziert werden, dass es
so viel Sonnenlicht wie moglich abbekommt, aber
keinem starken Wind ausgesetzt ist. Vermeiden Sie
es, dass Gewachshaus unter Baumen aufzustellen,
da diese Schatten werfen und somit Algenwachstum
beglnstigen. AuRerdem konnten herabfallende Aste
das Gewachshaus beschadigen und herabfallendes
Laub die Regenrinnen verstopfen.

Wir empfehlen das Sie das Gewachshaus dort
platzieren, wo Sie sich am meisten im Garten
aufhalten, besonders falls Sie einen Wunsch haben,
dass Gewachshaus fur mehr als GemuUseanbau zu
benutzen.

WICHTIG: Vor dem Aufbau lhres Gewachshauses
sollte ein ebener Untergrund, der den auReren
MaRen des Gewachshauses entspricht, geschaffen
werden - dies vereinfacht den spateren Aufbau des
Gewachshauses.

Fundament

Das Fundament ist nicht ein Teil dieser Lieferung, aber
das originale Fundament kann separat dazu gekauft
werden.

Falls Sie unser originales Fundament kaufen, muss
dieses in frostfreier Erde punktbetoniert werden.
Folgen Sie den Angaben der MaRe der Zeichnung, alle
Mafe sind AulRenmalie.

Wird das originale Fundament verwendet, wird das
Haus wie in der Zeichnung abgebildet mit einer
Schrégstrebe festmontiert.

Die optimale Reihenfolge fur die Betonierung des
Fundamentes:

1. Ebener Untergrund ist gewahrleistet.

2. Die Anker des Fundaments werden leicht am Ende
gebogen wie in der Zeichnung angegeben.

3. Die Locher werden markiert wie in der Zeichnung
angegeben. Kontrollieren Sie dann ob die Diagonal-
maRen gleich sind.

4. Die Locher werden zu einer frostfreien Tiefe
gebohrt/gegraben. Folgen Sie lokale Angaben.

5. Fundament wird gesammelt - Beschlag und
Vierkantrohre zum GieBen sollten frei in den Léchern
stehen.

6. Kontrollieren Sie die BreitmaBe, und ob das
Fundament 100% waagerecht und im rechten Winkel
liegt. Kontrollieren Sie dann ob die Diagonalmalien
gleich sind.

7. Beflllen Sie die Locher mit Beton.

Beispiel: bei ©150 mm und 900 mm Tiefe sind
geschatzt 16 L Beton per Loch notwendig.

8. Kontrollieren Sie, ob die MaBe des Fundaments
noch korrekt sind und ob es 100 % waagerecht und im
rechten Winkel liegt.

Nach der empfohlen Hartezeit des Betons kdnnen Sie
mit dem Aufbau des Gewachshauses beginnen.

Montierungsreihenfolge des Hauses
Folgen Sie die Montagereinenfolge wie
Montage- anleitung angegeben.

Legen Sie die Komponenten wie in den Zeichnungen
angegeben und sammeln Sie danach die Sektionen
i der Reihenfolge, die die Bilder anzeigen. Spannen
Sie nicht die Bolzen ganz, bevor die ganze Sektion
gesammelt ist.

Wenn alle Sektionen bereit sind, wird das Skelet des
Hauses gesammelt.

HINWEIS: An verschiedenen Stellen in der Anleitung
wird veranschaulicht, wie zwei extra Bolzen im
Profilkanal eingesetzt werden. Diese werden fur die
Montage von Elementen spater im Aufbau bendtigt.

in der

WICHTIG: Vor der Montage vom Glas/Hohlkammer-
platten muss kontrolliert werden, ob die Giebel und
Seiten waagerecht und im rechten Winkel stehen.

Wenn die Glas-/Hohlkammerplattenarbeit beginnt,
muss dieses im gleichen Arbeitsablauf beendet werden.

Glasmontage

1. Reinigen Sie Glas und Profile mit Ethanol.

2. Montieren Sie jeweils ein Glas - eine 3 mm
Silikonlinie wird an den Profilen aufgetragen wie auf
der Zeichnung mit der blaue Linie angegeben.

3. Platzieren Sie ein Glas und befestigen Sie die
Montageleisten (#M) um die Montage fertig zu stellen.
HINWEIS: Die Montageleisten mussen gleichzeitig an
beiden Seiten des einzelnen Glases montiert werden.

Empfohlene Reihenfolge: Dach — Seiten — Giebel.
Eine 3 mm Silikonlinie verleiht eine maximale Haftung.
Wird mehr als empfohlen verwenden, kénnen extra
Tuben gekauft werden.

Bei z.B. zerbrochenen Glas wird das Glas vorsichtig
nach aufRen gekippt und das Silikon mit einem scharfen
Hobbymesser entfernt. Kratzen Sie das Profil vorsichtig
und komplett sauber, bevor neues Glas eingesetzt wird.

Stegdoppelplattenmontage

Die Ubersichtszeichnungen zeigen, wo die Platten und
Leisten zu montieren sind. Evtl. Langenanpassungen
sollten mit einer feinen Sage/ Klinge vorgenommen
werden.

HINWEIS: Um Algenbildung zu vermeiden, durfen die
Platten nicht mit der Erde in Kontakt kommen.

Die Platten kbnnen gegen Insekten versiegelt werden,
oben mit Alu-Klebeband oder Silikon, unten mit
Rucksicht auf den Ablauf von Kondenswasser nur
mit diffusionsoffenem Klebeband (Materialien sind im
Baumarkt erhaltlich).

Fenster und Tiiren

Die Schrauben zur Tur schmieren Sie leicht mit Ol fur
eine leichtere Montage. Glas oder Hohlkammerplatten
far Fenster und Turen werden gleichzeitig mit den
Profilen montiert.

Werkzeug

Zur Montage des Gewachshauses wird das in der
Anleitung gezeigte Werkzeug bendtigt.

Tipps und Tricks
Weitere Tipps zum Einrichten lhres Gewachshauses
finden Sie unter www.juliana.com/de.

Pflege

» Schmieren Sie die Turen, Scharniere, Schlésser und
Gleitschienen ca. jedes halbe Jahr.

e Muttern und Schrauben mussen angezongen
werden.

« Sdubern Sie die Dachrinnen regelmaRig von Blattern o.a.
« Justieren Sie gegebenenfalls die Fenster.

» Tauschen Sie gebrochene Glasscheiben aus.
 Reinigen Sie das Gewachshaus vor und nach der
Anbausaison.

Winter- und Stormsicherung

In Gebieten, in denen mit Schneefall zu rechnen ist,
empfehlen wir folgende MaRnahmen:

e Unterstitzen Sie den Dachricken mit einer
zusatzlichen Stutze.

» Befreien Sie, bei starker Schneelast, das Dach
regelmaRig vom Schnee.

e Sichern Sie das Haus vor evtl
Schneemassen von Baumen o.3.

« Demontieren Sie die Zylinder der automatischen
Fensteroffner (sofern vorhanden, extra Zubehor) und
lagern Sie diese an einem geschutzten Ort.

e Sichern Sie Turen und Fenster, damit der Wind sie
nicht hin und her schlagen kann.

abstlurzenden

Wir weisen darauf hin, dass nicht alle Versicherungen
automatisch Gewachshauser abdecken.

Garantieerklirung — 12 Jahre Garantie

Unter www juliana.com/de finden Sie die volle
Garantieerklarung.

Unter der Voraussetzung, dass das Gewachshaus unter
der Ubereinstimmung der Montageanleitung montiert
wurde, und nach den Vorschriften gehalten wurde,
geben wir 12 Jahre Garantie. Im Fall von Schaden oder
Mangeln mussen diese umgehend gemeldet werden.

Normale Pflege des Gewachshaues sowie die
Reinigung, die Schmierung, das Nachziehen von
Bolzen/Schrauben muss eingehalten  werden,
da dies einen Einfluss auf die konstruktionsmaRe
Quialitat und Widerstandsfahigkeit gegen Wind- und
Schneebelastung hat.

Wir machen darauf aufmerksam, dass die oben
erwdhnte Garantie nicht folgendes beeinhaltet;

e Schaden und Funktionsprobleme aufgrund von
fehlender Schmierung und Pflege.

e FUr lackierte Gewachshauser gilt eine 2-jahrige
Garantie fur die Lackierung.

» Farbunterschiede kénnen auftreten, und es
kénnen kleine Markierungen in den Profilen sein,
die von der Aufhangung der Profile unter dem
Lackierungsprozess entstanden sind. Diese sind nicht
Reklamationsberechtigt.

e Glas, Hohlkammerplatten, Fracht, Montage und
eventuelle  Abmontage, eventuelle folgenden
Schaden, Arbeitslohn o.A.

e Produkte die von &uReren Einflissen belastet
werden, wie z.B.. andere Gebaudeelemente,
Umwelteinflusse, Vandalismus, Force Majeure oder
andere duRere Bedingungen. Entfernen Sie z.B.
Schnee vom Dach, um einen méglichen Bruch zu
verhindern wegen zu hoher Schneelast.

» Verschleifteile (wie Turgriff, Rader, Gleitschienen,
Zylinder und SchlieRvorrichtungen). Verschleilteile
mussen wegen taglichem Gebrauch, der Verwendung
und Bedingung ersetzt werden.

o Die Garantie fallt weg, wenn ein Produktfehler
wegen falschem/unangemessen Gebrauch der Teile
in der Konstruktion entstanden ist.

HINWEIS: Ein Gewachshaus ist eine einlagige Konstruk-
tion und somit nicht 100 % dicht. Je nach Wetterlage
koénnen undichten im Dach, bei den Fenstern, Turen
und Ecken entstehen. Wir empfehlen dies bei der
Inneneinrichtung des Gewachshauses zu beachten.

Reklamationen

Wir haben strenge Qualitatsanforderungen, um ein
fehlerfreies Produkt sicherzustellen. Sollte dennoch
Fehler oder Mangel entstehen, kontaktieren Sie
lhren Handler. Bitte haben Sie den Namen des
Gewachshauses und die Artikelnummer bereit.

Wir gratulieren Ihnen zu Ihrem neuen Gewachshaus
und hoffen, dass es Ihnen viele Jahre Freude bereitet.



Lycka till med ert nya vaxthus

Grattis till det vaxthus du valt

Juliana Drivhuse A/S &r ett danskt privatagt foretag
som startades 1963. Vi pa Juliana Drivhuse designar,
utvecklar och tillverkar vara vaxthus sjalva utifran
principer om enkelhet, estetik, funktionalitet och
kvalitet. Juliana Drivhuse har under aren forvarvat flera
konkurrerande foéretag och darfor kan vi idag erbjuda
foéljande tre varumarken: Halls, Juliana och Gabriel
Ash. Varje marke bestar av produkter med unika
former och funktioner, men dér den gemensamma
namnaren ar sambandet mellan kvalitet och pris.

Alla produkter ar utformade och tillverkade for att
halla i manga ar och bilda en ram runt manniskor och
det goda livet, oavsett om de framst ska anvandas
for odling eller som en oas i tradgarden. Pa www.
juliana.com kan du ldsa mer om féretaget, de enskilda
varumarkena och det breda utbud av tillbehdr som
finns tillgangliga for vara vaxthus.

Monteringsanvisningen

For att montera ditt nya vaxthus ar det viktigt att du
foljer den har monteringsanvisningen steg for steg.
Alla skruvar, muttrar och beslag ligger separat i en
pase.

OBS! Denna monteringsanvisning kan vara avsedd for
flera storlekar av samma vaxthusmodell.

Forsiktighetsatgarder

* Virekommenderar att monteringen goérs i torrt och
lugnt vader.

e 1-2 medhjalpare kravs.

e Anvand alltid handskar vid glasmontering. Glas har
vassa kanter, sarskilt om det gar sénder.

* Medhjalpare och framfor allt barn ska gdras upp-
marksamma pa att krossat glas ar en fara. Samla direkt
upp allt krossat glas och kassera det pa lampligt satt.
e Nar du anvander stege ska du placera den pa ett
plant underlag.

Val av plats

Det ar viktigt att placera vaxthuset ratt for att skapa
de basta férutsattningarna for vaxterna och for att fa
storsta mojliga nytta av vaxthuset.

Vaxthuset bor placeras s& soligt som mojligt och
skyddas fran starka vindar. Undvik sa langt som
mojligt att placera vaxthuset under trad som skuggar,
eftersom detta bidrar till algtillvaxt. Samtidigt kan
grenar och l6v som faller ner skada vaxthuset och
tappa igen takrannorna. Vi rekommenderar att du
placerar vaxthuset dar du oftast ar i tradgarden,
sarskilt om du ocksa vill att vaxthuset ska anvandas
for nagot annat an odling.

VIKTIGT: Innan vaxthuset monteras ska ett plant
underlag som minst motsvarar vaxthusets yttre matt
skapas — detta underlattar monteringen av vaxthuset.

Fundament

Fundamentet ingar inte i leveransen, men original
fundament kan kdpas separat.

Om du képer vart originalfundament ska plintar gjutas
pa frostfritt djup. FOlj de angivna matten i ritningen,
alla matt ar yttermatt.

Om originalfundament anvands monteras vaxthuset
pa varje lodrat stag enligt ritning.

Basta ordningsfoljden for att gjuta fundamentet:

1. Se till att underlaget ar plant.

2. Boj gjutbeslagen nagot i andarna enligt ritningen.
3. Hal markeras enligt ritningen - se till att
diagonalmatten ar samma.

4. Hal borras/gravs till frostfritt djup. FOlj lokala
rekommendationer.

5. Fundamentet monteras - beslag och fyrkantiga ror
fér gjutning ska sta fritt i halen.

6. Kontrollera breddens matt och att fundamentet ar
heltivag och vinkel. Se till att diagonalmatten ar samma.

7. Fyll halen med betong.

Exempel: Vid 150 mm och 900 mm djup anvands ca
16 | betong per hal.

8. Kontrollera att fundamentet fortfarande har samma
matt och ar helt i vag och vinkel.

Efter rekommenderad hardningstid kan du bérja
montera ditt vaxthus.

Monteringsféljd av vaxthus

Folj monteringsféljden i manualen.

Lagg ut delarna enligt ritningen och montera darefter
sektionen i den ordning som bilderna visar. Undvik
att dra at muttrarna helt innan hela sektionen har
monterats.

Nar alla sektioner ar klara kan vaxthusets stomme
monteras.

OBS! Pa flera stallen i manualen visas att ytterligare
bultar ska sattas in i profilkanalerna. De anvands for
att montera delar senare i processen.

VIKTIGT: Innan montering av glas/polykarbonat ska
du kontrollera att gavlarna och sidorna ar lodrata.
Nér glas-/polykarbonatarbetet pabodrjas maste det
slutféras i samma moment.

Glasmontering

1. Rengor glas och profiler med etanol.

2. Montera ett glas i taget — applicera en 3 mm
silikonstrang pa profiler markerade med en bla linje
pa ritningen.

3. Satt in ett glas och avsluta med monteringslister
(#M).

OBS! Monteringslisterna ska sattas in samtidigt pa
bada sidor av varje glas.

Rekommenderad féljd: tak — sidor — gavlar.

3 mm silikonstrang ger maximal vidhaftning, om mer
an rekommenderat anvands kan extra tuber kdpas till.
Vid behov lutas trasigt glas forsiktigt utat och silikonet
lossas med en vass hobbykniv. Skrapa profilen helt
ren innan du satter i nytt glas.

Montering av polykarbonat
Oversiktsritningarna visar hur rutorna och listerna
monteras. Eventuella justeringar gérs med en
fintandad sag.

OBS! For att slippa algpavaxt far rutorna inte komma
i kontakt med jord.

Rutorna kan eventuellt férseglas mot insekter. Hogst
upp med aluminiumtejp eller silikon, i botten endast
med diffusionsdppen tejp (finns pa byggmarknaden)
fér avrinning av kondensvatten.

Dérrar och fonster

Skruvarna till dorren ska smdrjas med olja for enklare
montering. Glas eller polykarbonat till dérrar och
fénster monteras samtidigt som profilerna.

Verktyg
For montering av vaxthuset kravs de verktyg som
visas i manualen.

Tips och tricks
Se www juliana.com for fler tips om hur du staller in
ditt vaxthus.

Underhall

¢ Smoérj dorrens gangjarn, las
glidskenor ungefar var sjatte manad.
« Dra at bultar/muttrar.

« Rensa takrannor fran l&v m.m.

« Justera eventuellt fonster.

« Byt ut trasigt glas.

« Rengdr vaxthuset fore och efter vaxtsasongen.

och eventuella

Vinter- och stormsidkring

| omraden dar snd kan forekomma rekommenderar vi
féljande vintersakring:

« Stottning av taksektionen.

« Storre sndmangder pa taket maste tas bort.

« Vidta forsiktighetsatgarder mot nedfallande sno-
massor, t.ex. fran tra eller hustak.

« Avlagsna cylindrar fér automatiska fonsteréppnare
(tillval).

« Stang dorr(ar) och fénster sa att vinden inte kan
skada vaxthuset.

Téank pa att vaxthus inte automatiskt tacks av alla
férsakringsbolag.

Garantiforklaring — 12 ars garanti

Se www juliana.com f&r garantivillkoren i sin helhet
Forutsatt att vaxthuset monterats i enlighet med
bestéammelserna i monteringsanvisningen och
underhallits enligt instruktionerna ger vi 12 ars garanti.
Defekter ska rapporteras omedelbart.

Allmant underhall av vaxthuset sasom rengdring,
smorjning, efterdragning av muttrar/skruvar ska
utfoéras, eftersom detta kan paverka vaxthusets
konstruktionsmassiga kvalitet och dess
motstandskraft mot vind- och sndbelastning.

Observera att ovanstaende garanti inte omfattar:

« Skador och funktionsproblem baserade pa brist pa
smoérjning och underhall.

e For lackerade vaxthus galler tva ars garanti pa
lackeringen.

¢ Nyansskillnader i fargen kan férekomma och det
kan finnas sm& marken i profilerna som harrér fran
upphangningenavprofilernaunderlackeringsprocessen.
Detta ar inte en reklamationsgrund.

« Glas, polykarbonat, frakt, montering, eventuell ned-
montering, eventuella foljdskador, arbetskostnad m.m.
« Produkter som belastas av yttre paverkan, sasom:
andra byggnadskomponenter, klimatpaverkan,
vandalism, force majeure eller andra yttre
forhallanden. Kom till exempel ihag att ta bort snd
fran taket for att undvika eventuella skador pa grund
av for hog vikt.

« Slitdelar (t.ex. handtag, hjul, glidskenor, cylindrar
och lasanordningar). Slitdelar maste sa smaningom
bytas ut vid daglig anvandning och drift.

e Garantin galler inte heller om produktfelet
beror pa felaktig/oldmplig anvéndning av delar i
konstruktionen.

OBS! Ett vaxthus ar en englaskonstruktion som inte ar
100 % tat. Beroende pa vaderférhallanden kan lackor
uppsta i tak, fonster, dorrar och hérn. Vi uppmanar
dig att ha detta i atanke nar du inreder vaxthuset.

Reklamationer

Vi har hoga kvalitetskrav for att sakerstalla en felfri
produkt. Om du anda hittar fel eller brister ska du
kontakta din aterforsaljare. Kom ihag att ha namnet
pa vaxthusmodellen och komponentnummer till
hands.

Stort grattis till ditt nya vaxthus. Vi hoppas att du ska fa
stor gladje av det under manga ar framover.



Nous vous souhaitons beaucoup de plaisir

avec votre nouvelle serre

Félicitations pour l'achat de votre serre

Juliana Drivhuse A/S est une entreprise familiale
danoise fondée en 1963. Chez Juliana Drivhuse nous
concevons, développons et fabriquons nos serres
en nous basant sur les principes suivants : simplicité,
esthétique, fonctionnalité et qualité.

Avec le temps lentreprise Juliana Drivhuse s'est
agrandie et offre aujourd’hui 3 marques différentes :
Halls, Juliana et Gabriel Ash.

Nos marques proposent des produits a la conception
et aux fonctionnalités uniques, tout en conservant un
trés bon rapport qualité prix.

Pour faire pousser des plantes ou flaner au jardin,
nos produits sont congus et fabriqués pour durer de
nombreuses années.

Rendez-vous sur www.juliana.com pour en savoir
plus sur lentreprise, les différentes marques ainsi
que les nombreux accessoires pour serres de jardin
disponibles.

Instructions de montage

Veuillez respecter chaque étape de montage pour
l'assemblage de votre nouvelle serre. Vous trouverez
toute la visserie dans une boite séparée.

REMARQUE : Ce manuel peut étre congu pour
différentes tailles d'un méme modéle de serre.

Conseils de sécurité

* Monter la serre par temps calme et sec.

« Effectuer l'installation avec l'aide d'une 1-2 assistants.
« Utiliser des gants de travail pour la pose du verre. Les
carreaux peuvent casser, leurs bords étre tranchants.
e Prévenir les assistants du danger que comporte
le verre. Avertir les enfants du danger. Ramasser les
éventuels bris de verre et les jeter soigneusement.

» Utiliser une échelle sur sol plat en respectant les
régles de sécurité.

Emplacement

Choisir le bon emplacement est important pour créer
les meilleures conditions de production et garantir la
durabilité de la serre de jardin.

La serre doit étre placé dans un endroit ensoleillé et
protégé du vent.

Eviter de positionner la serre sous un arbre car
l'ombre et 'numidité pourrait encourager la formation
d'algue.

Aussi, les branches en tombant pourraient abimer la
structure, et les feuilles boucher les gouttiéres.

Nous vous recommandons d'installer la serre dans
votre endroit préféré du jardin si le but n'est pas de
cultiver des plantes.

IMPORTANT : Le sol devra étre aplani, de niveau
et de préférence compacté avant le montage de la
serre. La surface requise pour 'emplacement devra
étre au minimum aux dimensions extérieures de la
serre.

Embase

L'embase pour ce produit n'est pas incluse. Nous
fabriquons des embases qui peuvent étre achetées
séparément en option.

Si vous faite l'acquisition de 'une de nos embases,
sachez que les trous creusés pour la fondation
devront étre suffisamment profond pour étre hors gel.
Les différentes dimensions sont indiquées dans les
pages suivantes. Sachez que toutes les dimensions
sont notées hors tout.

L'embase est fixée au bas de chacun des profilés
verticaux comme indiqué sur lillustration.

Ordre de montage :

1. S'assurer que le sol soit plat.

2. Plier l'extrémité des piquets d'ancrage comme
illustré.

3. Baliser les endroits ou seront creusés les trous
comme illustré. S'assurer que les diagonales sont de
mémes longueurs.

4. Creuser le sol suffisamment profond pour étre hors gel.
5. Assembler 'embase - piquets et les tuyaux carrés pour
le moulage doivent reposer librement dans les trous.

6. Vérifier que 'embase est bien de niveau. S'assurer
que les diagonales sont de mémes longueurs.

7. Remplir les trous avec du béton. Exemple: un trou
aux dimensions 150 mm et 900mm de profondeur
nécessitera environ 16 litres de béton.

8. Veérifier que 'embase est toujours de niveau et que
les angles sont droits. S'assurer que les diagonales
sont de mémes longueurs.

Respecter le temps de séchage du béton puis
commencer l'assemblage de la serre.

Ordre d'assemblage

Veuillez bien respecter l'ordre de montage indiqué
dans les pages suivantes.

Placer chaque élément comme illustré, puis
assembler la section dans lordre indiqué sur les
illustrations.

Ne serrer completement les vis et boulons que
lorsque la section entiére est assemblée.

Lorsque toutes les sections sont terminées, la
structure de la serre peut alors étre assemblée.
REMARQUE : A plusieurs endroits le manuel indique
des vis et boulons additionnels qui doivent étre
insérés dans les profilés. Ceux-ci seront utilisés plus
tard pour fixer d'autres éléments.

IMPORTANT : Avant de poser le vitrage de la serre,
veillez a ce que les pignons et les cotés soient de
niveau.

Ne pas suspendre la pose du vitrage. La pose du
vitrage de la serre doit étre réalisé en une fois.

Vitrage Juliana

1. Nettoyer le verre et les profilés avec de 'éthanol

2. Poser un carreau a la fois. Ajouter une couche de
3mm de silicone sur les profilés comme indiqué par
bleu sur les illutrations.

3. Placer le carreau et terminer par les joints (#M)
REMARQUE : Pour les serres utilisant des joints PVC
pour fixer le vitrage. Pour qu'un carreau de verre soit
bien centré, fixer les 2 joints PVC (a droite et a gauche
du carreau) simultanément.

Ordre recommandé pour la pose du vitrage : Toit —
Cotés - Pignons.

Une couche de silicone de 3mm est suffisante pour
une adhérence maximale.

Si vous utilisez plus de silicone que recommandé, un
tube de Silicone additionnel pourra étre acheté.

Si un carreau est cassé accidentellement, retirer
soigneusement les bris de verre ainsi que la couche
de silicone a l'aide d'un couteau.

Nettoyer complétement les profilés avant la pose
d'un carreau de verre.

Vitrage en polycarbonate

Les illustrations indiquent comment poser les
panneaux en polycarbonate. Si nécessaire, ajuster les
dimensions des panneaux a l'aide d’'une scie.
REMARQUE : Pour éviter 'apparition d'algues ne pas
mettre en contact les panneaux polycarbonate avec
le sol.

Il est possible de boucher les bordures des panneaux
polycarbonate contre les insectes.

Pour cela utiliser du ruban aluminium ou du silicone
pour les parties supérieures.

Pour les parties inférieures, utiliser seulement du
ruban air-strip qui permettra a la condensation d'étre
évacué.

Portes et fenétres

Graisser les vis afin de faciliter 'assemblage de la
porte. Le vitrage et les différents éléments composant
la porte et les fenétres doivent étre assemblés
ensembles.

Outils
L'outillage nécessaires a l'assemblage de la serre est
indiqué dans les pages suivantes.

Conseils et astuces
Rendez-vous sur www.juliana.com pour plus de
conseils de montage pour votre serre de jardin.

Entretien

« Graisser les charnieres, la porte, la serrure et siinclus
les glissieres de porte tous les 6 mois.

* Resserrer les vis et boulons.

« Nettoyer les gouttieres bouchées par les feuilles.

« Ajuster les fenétres si nécessaire

* Remplacer les carreaux éventuellement cassés

* Nettoyer la serre avant et apres les périodes de
cultures.

Précautions hiver et tempétes

En cas de neige et/ou de vents violents nous
recommandons de:

« Soutenir la faitiére de toit.

 Retirer la neige accumulée sur le toit.

« Anticiper les chutes de neige provenant des arbres
environnants ou du toit d'une maison.

« Retirer les éventuelles ouvertures automatiques de
fenétres.

« Sécuriser les ouvertures, porte et fenétres en cas de
vents violents pour protéger la serre.

Merci de noter que les compagnies d'assurance
peuvent avoir des politiques d'assurance différentes.

Garantie 12 ans

Retrouvez une description compléte de la garantie
sur www.juliana.com.

Dans les conditions ou la serre est installée en
respectant les instructions de montage ainsi que
les recommandations, la serre est couverte par une
garantie de 12 ans.

Les pieces manquantes ou défectueuses doivent étre
signalés immédiatement.

Un entretien général et régulier de la serre tels que le
nettoyage, graissage et resserrage des vis et boulons
doit étre respecté.

Merci de noter que la garantie ne couvre pas :

¢ Les dommages et problemes fonctionnels liés au
manque d'entretien (graissage et nettoyage).

« Toutes les parties peintes sont couvertes par une
garantie de 2 ans.

« Des nuances de couleurs ou des marques sur les
profilés peuvent étre liés au processus de peinture.
Ceci n'est pas couvert par la garantie.

« Le verre, le polycarbonate, la livraison, l'assemblage,
le retrait des produits, les dommages advenus apres
livraison, la main d'ceuvre, etc.

e les parties endommagées par des causes
extérieures: batiments environnants, impact du
climat, vandalisme, force majeure et autres conditions
extérieures. Exemple: N'est pas couvert par la garantie
une serre abimée par le poids trop important de neige
accumulée et non retirée du toit.

o Eléments fonctionnels tels que les poignées,
éléments de porte coulissante, serrure et autres
fermetures. Ces pieces devront étre entretenue et si
nécessaire remplacées périodiquement.

« Produits défectueux liés a une utilisation incorrecte
ou non approprié des pieces.

REMARQUE : une serre dejardin n'est pas entiérement
étanche. Selon les conditions météo des fuites d'eau
peuvent apparaitre dans la toiture, les fenétres, la
porte ou aux angles du toit.

Réclamations

La fabrication de nos serres de jardin répond aux
standards de qualités des plus élevés. Cependant, en
cas de problémes merci de contacter immeédiatement
votre revendeur. Revendeur a qui vous devrez indiquer
le modele de la serre concerné et les numéros des
pieces défectueuses.

Nous espérons que vous serez satisfait(e) de
votre nouvelle serre et en profiterez pendant de
nombreuses années.



Gefeliciteerd met uw nieuwe kas

Gefeliciteerd met de aanschaf van uw kas
Juliana Drivhuse A/S is een Deense onderneming in
particulier bezit en werd opgericht in 1963. Bij Juliana
Drivhuse ontwerpen, ontwikkelen en produceren
we onze eigen kassen op basis van de principes van
eenvoud, esthetiek, functionaliteit en kwaliteit. In
de loop der jaren heeft Juliana Drivhuse een aantal
concurrerende bedrijven overgenomen, zodat wij nu
de volgende drie merken kunnen aanbieden: Halls,
Juliana en Gabriel Ash. Elk merk heeft producten met
unieke ontwerpen en functionaliteiten, maar de rode
draad is de samenhang tussen kwaliteit en prijs.

Alle producten zijn ontworpen en vervaardigd om
jarenlang mee te gaan en bieden ruimte voor mensen
en het goede leven, of het nu is voor de teelt of om een
oase in de tuin te creéren. Op www.juliana.com leest u
meer over het bedrijf, de afzonderlijke merken en het
ruime assortiment accessoires voor onze kassen.

Deze handleiding

Voor de montage van uw nieuwe kas is het belangrijk
dat u deze handleiding stap voor stap volgt. Alle
bouten, moeren en fittingen zijn verpakt in een
afzonderlijke doos.

OPMERKING: Deze handleiding kan bedoeld zijn
voor meerdere maten van hetzelfde kasmodel.

Voorzorgsmaatregelen

* Het wordt aanbevolen om de montage uit te voeren
als het buiten droog en windstil is.

« Bij de montage hebt u de hulp van 1-2 assistents nodig.
« Draag altijd handschoenen bij het monteren van
glas. Glas heeft scherpe randen, vooral als het breekt.
* Wijs ondersteunend personeel en vooral kinderen
erop dat gebroken glas gevaarlijk kan zijn. Ruim
gebroken glas meteen op en verpak het goed voordat
u het weggooit.

e Als u een ladder gebruikt, moet u deze op een
vlakke ondergrond plaatsen.

Locatie van de installatie

De juiste locatie van de kas is belangrijk om de beste
groeiomstandigheden te creéren voor planten en om
het meeste uit de kas te halen.

Aanbevolen wordt de kas op een zo zonnig mogelijke
locatie te plaatsen, beschut tegen harde wind. Plaats
de kas voor zover mogelijk niet onder schaduwrijke
bomen, want dat bevordert de algengroei.
Tegelijkertijd kunnen afgevallen takken en bladeren
het huis beschadigen en de dakgoten verstoppen.
Wij raden aan de kas te plaatsen op een plek in de
tuin waar u het grootste deel van uw tijd doorbrengt,
vooral als u de kas ook voor andere doeleinden wilt
gebruiken dan de teelt.

BELANGRIJK: Maak voordat u de kas opzet de
ondergrond vlak zodat deze ten minste overeenkomt
met de buitenafmetingen van de kas. Zo wordt het
opbouwen van de kas gemakkelijker.

Fundering

De fundering maakt geen deel uit van deze levering,
maar een originele fundering is afzonderlijk te koop.
Als u een originele fundering bijkoopt, moet u tot
vorstvrije diepte een bevestigingspunt gieten. Volg de
afmetingen die op de tekening zijn aangegeven. Alle
afmetingen zijn buitenmaten.

Indien u een originele fundering gebruikt, wordt de kas
bij elke verticale spijl vastgezet, zoals afgebeeld op.
Beste volgorde voor het gieten van de fundering:

1. Zorg voor een vlakke ondergrond.

2. Buig de ingegoten beugels lichtjes aan de uiteinden
zoals aangegeven op de tekening.

3. Markeer gaten zoals aangegeven op de tekening.
Controleer of de diagonale afmetingen hetzelfde zijn.
4. Boor/graaf gaten tot vorstvrije diepte. Volg de
lokale aanbevelingen.

5. Monteer de fundering - beugels en vierkante
buizen voor het gieten moeten vrij in de gaten staan.
6. Controleer de breedtematen en of de fundering
100% waterpas en loodrecht is. Controleer of de
diagonale afmetingen hetzelfde zijn.

7. Vul de gaten met beton.

Voorbeeld: gebruik bij 2150 mm en 900 mm diepte
ca. 16 | beton per gat.

8. Controleer of de fundering nog steeds voldoet aan
de afmetingen en 100% waterpas en loodrecht is.

Na de aanbevolen uithardingstijd kunt u beginnen
met het opzetten van uw kas.

Montagevolgorde van het huis

Volg de montagevolgorde zoals aangegeven in de
handleiding.

Leg de onderdelen neer zoals op de tekening en zet
het gedeelte daarna in elkaar in de volgorde van de
afbeeldingen. Draai de moeren pas helemaal vast als
het hele gedeelte in elkaar is gezet.

Als alle gedeelten klaar zijn, kan het frame van het
huis in elkaar worden gezet.

OPMERKING: Op diverse plaatsen in de handleiding
wordt aangegeven dat er extra bouten moeten
worden aangebracht in de profielkanalen. Deze
worden later in het proces gebruikt om de elementen
samen te stellen.

BELANGRIJK: Controleer vooraf dat de montage
van het glas/polycarbonaat of de gevels en zijkanten
loodrecht en haaks staan.

Als eenmaal met het glas/polycarbonaat is begonnen,
moet het in dezelfde handeling worden voltooid.

Glasmontage

1. Maak het glas en de profielen schoon met ethanol.
2.Monteer éénglastegelijk - breng eensiliconenkoord
van 3 mm aan op de profielen die op de tekening zijn
gemarkeerd met blauw.

3. Plaats één glas en werk het af met montagestrips (#M).
OPMERKING: De montagestrips moeten gelijktijdig
aan beide zijden van elk glas worden aangebracht.

Aanbevolen volgorde: dak - zijkanten - gevels.

Een siliconenkoord van 3 mm zorgt voor een
maximale hechting. Als u meer gebruikt dan wordt
aanbevolen, kunt u extra buizen aanschaffen.

Wip evt. gebroken glas voorzichtig naar buiten en
maak de silicone met een scherp stanleymes los.
Schraap het profiel helemaal schoon voordat u het
nieuwe glas erin zet.

Polycarbonaat monteren

Op de overzichtstekeningen is te zien hoe de platen en
het lijstwerk moeten worden gemonteerd. Eventuele
aanpassingen doet u met een fijngetande zaag.
OPMERKING: Om algengroei te voorkomen, mogen
de platen niet met aarde in aanraking komen.

De platen zijn eventueel tegen insecten te dichten.
Aan de bovenzijde met aluminium tape of siliconen,
aan de onderzijde alleen met diffusietape (verkrijgbaar
in de bouwmarkt) voor afvoer van condenswater.

Deuren en ramen

Smeer de schroeven voor de deur eerst met olie
in om de montage eenvoudiger te maken. Glas
of polycarbonaat voor deuren en ramen wordt
gelijktijdig met de profielen gemonteerd.

Werktuig
Voor de montage van de kas heeft u het gereedschap
nodig dat in de handleiding is afgebeeld.

Tips en trucs
Zie www.juliana.com voor
inrichten van uw kas.

meer tips over het

Onderhoud

* Smeer de deurscharnieren, het slot en eventuele
schuifrails ca. elke zes maanden.

« Draai de bouten/moeren weer vast.

* Maak de goten vrij van bladeren enz.

« Pas de ramen zo nodig aan.

« Vervang kapot glas.

« Maak de kas voor en na het groeiseizoen schoon.

Winter- en stormbescherming

In gebieden waar sneeuw kan vallen, raden wij het
volgende aan:

« Ondersteun van het dakgedeelte.

* Grote hoeveelheden sneeuw op het dak moeten
worden verwijderd.

« Neem voorzorgsmaatregelen tegen neerstortende
sneeuw van bomen of huisdaken.

« Demonteer cilinders voor automatische raam-
openers (optioneel).

« Zet deuren en ramen vast, zodat de wind de kas niet
kan beschadigen.

Denk eraan dat veel verzekeringsmaatschappijen
kassen niet automatisch verzekeren.

Garantieverklaring - 12 jaar garantie

Zie www.juliana.com voor de volledige
garantieverklaring.

Mits de kas volgens de installatie-instructies is
geinstalleerd en volgens de instructies wordt
onderhouden, geven wij 12 jaar garantie. Fouten en
onvolledigheden moet u onmiddellijk melden.
Regelmatig onderhoud van de kas, zoals
schoonmaken, smeren, aandraaien van moeren/
bouten, moet in acht worden genomen, omdat dit van
invloed kan zijn op de constructieve kwaliteit van de
kas en de weerstand tegen wind- en sneeuwbelasting.

Wij wijzen erop dat de bovenstaande garantie het
volgende niet dekt:

¢ Schade en defecten door gebrek aan smering en
onderhoud.

« Voor geverfde kassen geldt een garantie van twee
jaar op het schilderwerk.

e Er kunnen kleurverschillen optreden en er kunnen
kleine vlekken in de profielen ontstaan als gevolg van
het ophangen van de profielen tijdens het schilderen.
Dit wordt niet gedekt door de garantie.

« Glas, polycarbonaat, vracht, montage, eventuele
demontage, eventuele gevolgschade, loon enz.

* Producten die onderhevig zijn aan invloeden
van buitenaf, zoals andere bouwonderdelen,
klimaatinvloeden, vandalisme, overmacht of andere
externe omstandigheden. Vergeet bijv. niet om
sneeuw van het dak te verwijderen om mogelijke
breuken door een overmatig gewicht te voorkomen.
« Versleten onderdelen (zoals handgrepen, wielen,
schuifrails, cilinders en vergrendelingen). Versleten
onderdelen moeten op basis van dagelijks gebruik,
toepassing en bediening worden vervangen.

« De garantie vervalt tevens indien het defect aan het
product te wijten is aan onjuist/oneigenlijk gebruik
van onderdelen in de constructie.

OPMERKING: een kas is een constructie met één
laag die niet 100% dicht is. Afhankelijk van de
weersomstandigheden kunnen er lekkages optreden
bij het dak, de ramen, de deuren en de hoeken. We
raden u aan hier rekening mee te houden als u uw
kas inricht.

Reclamaties

Wij voldoen aan strenge kwaliteitseisen om een
foutloos product te garanderen. Als er toch fouten of
gebreken zijn, neem dan direct contact op met uw
dealer. Vergeet niet de naam van het model kas en
het onderdeelnummer bij de hand te hebben.

Wij feliciteren u van harte met uw nieuwe kas en wij
hopen dat u er jarenlang veel plezier van zult hebben.



Onnittelut kasvihuoneen hankinnan johdosta

Onnittelut kasvihuoneen valinnan johdosta
Juliana Drivhuse A/S on tanskalainen yksityiso-
mistuksessa oleva yritys, joka on perustettu vuonna
1963. Juliana Drivhuse suunnittelee, kehittda ja
valmistaa omat kasvihuoneensa yksinkertaisuuden,
esteettisyyden, toimivuuden ja laadun periaatteiden
mukaisesti. Vuosien varrella Juliana Drivhuse on ostanut
useita kilpailevia yrityksia, joten nykyaan tarjoamme
naita kolmea tuotemerkkia: Halls, Juliana ja Gabriel
Ash. Kukin tuotemerkki tarjoaa tuotteita, joilla on
ainutlaatuinen muotoilu ja toiminnallisuus, mutta joiden
yhteinen tekija on laadun ja hinnan valinen yhteys.
Kaikki tuotteet suunnitellaan ja valmistetaan kestamaan
useita vuosia ja muodostamaan puitteet ihmisille ja
hyvalle eléamalle, olipa kyse ensisijaisesti viljelysta tai
keitaasta puutarhassa. Kotisivuiltamme juliana.com
voit lukea lisaa yrityksesta, yksittaisista tuotemerkeista
ja kasvihuoneisimme saatavilla olevista laajasta
lisdvarustevalikoimasta.

Tama opas
Noudata huolella naita ohjeita kasvihuonetta
pystyttdessasi. Kaikki ruuvit, mutterit ja muut

asennustarvikkeet on koottu yhteen laatikkoon.
HUOM: Tama opas voi olla tarkoitettu saman
kasvihuonemallin eri kokoja varten.

Varotoimenpiteet

» On suositeltavaa, etta asennus tapahtuu kuivalla ja
tyynella saalla.

* Asennuksessa on kaytettava 1-2 avustajaa.

» Kayta aina kasineita lasia asentaessasi. Lasissa on
teravia reunoja, varsinkin jos se rikkoutuu.

« Tyontekijdille ja erityisesti lapsille on tehtava selvaksi,
etta lasinsirut ovat vaaraksi. Kerda rikkoutunut lasi
talteen valittdmasti, ja havita se vastuullisesti.

o Kun kaytat tikkaita, ne on asetettava tasaiselle
alustalle.

Sijainnin valinta

Kasvihuoneen oikea sijainti on tarkeaa, jotta kasveille
voidaan luoda parhaat kasvuolosuhteet ja jotta
kasvihuoneesta saadaan kaikki hyoty irti.

Kasvihuone suositellaan sijoitettavaksi
mahdollisimman aurinkoiseen paikkaan ja suojaan
voimakkailta  tuulilta. Jos  mahdollista, valta
kasvihuoneen sijoittamista varjostavien puiden alle,
sillé se edistaa sammaloitumista. Samalla pudonneet
oksat ja lehdet voivat vahingoittaa kasvihuonetta
ja tukkia kourut. Suosittelemme kasvihuoneen
sijoittamista sinne, missa vietat suurimman osan
ajastasi puutarhassa, varsinkin jos haluat kayttaa
kasvihuonetta muuhunkin kuin viljelyyn.

TARKEAA: Ennen kasvihuoneen  pystyttamista
on luotava tasainen alusta, joka vastaa vahintaan
kasvihuoneen ulkomittoja - tdma helpottaa
kasvihuoneen pystyttamista.

Perustus

Perustus ei sisally tdhan toimitukseen,
alkuperaisen perustuksen voi ostaa erikseen.
Jos ostat alkuperdisen perustuksemme, sille on
valettava anturat routimattomaan syvyyteen. Noudata
piirustuksessa esitettyja mittoja, kaikki mitat ovat
ulkomittoja.

Jos kaytetaan alkuperaista perustusta, kasvihuone
kiinnitetaan jokaisen pystyrangan kohdalta
piirustuksen mukaisesti.

Paras jarjestys anturoiden valua varten:

1. Varmista alustan tasaisuus.

2. Taivuta valuankkureita hieman paistaan piirustuksen
osoittamalla tavalla.

3. Merkitse anturoiden paikat piirustuksen osoittamalla
tavalla. Tarkista, etta diagonaalimitat ovat samat.

4. Poraa/kaiva kuopat routimattomaan syvyyteen.
Noudata paikallisia suosituksia.

5. Kokoa perustukset - valuliittimien ja nelidmaisten
putkien tulee seisoa vapaasti rei‘issa.

6. Tarkista leveysmitat ja ettd perustus on
100-prosenttisesti vaakasuorassa ja suorakulmainen.
Tarkista, etta diagonaalimitat ovat samat.

mutta

7. Tayta kuopat betonilla.

Esimerkki: 150 mm:n ja 900 mm:n syvyisiin kuoppiin
tarvitaan n. 16 | betonia anturaa kohti.

8. Tarkista, ettd perustus on edelleen mittojen
mukainen ja ettd se on 100-prosenttisesti
vaakasuorassa ja suorakulmainen.

Suositellun  kovettumisajan aloittaa
kasvihuoneen pystyttamisen.

jalkeen voit

Kasvihuoneen asennusjirjestys

Noudata kayttdohjeen asennusjarjestysta.

Aseta osat piirustuksen mukaisesti ja kokoa sitten
lohkot kuvien osoittamassa jarjestyksessa. Ala kirista
liitoksia ennen kuin koko lohko on koottu.

Kun kaikki lohkot ovat valmiita, kasvihuoneen runko
voidaan koota.

HUOM: Useissa kohdissa kayttdohjeessa mainitaan,
etta profiilikanaviin  on asetettava ylimaaraisia
ruuveja. Naité kdytetdan elementtien kokoamiseen
my&hemmin prosessin aikana.

TARKEAA: Tarkista ennen lasien/polykarbonaat-
tilevyjen asentamista, ettd paadyt ja sivut ovat
pystysuorassa ja suorassa kulmassa.

Kun lasien/polykarbonaattilevyjen asennusty® on
aloitettu, se on saatettava loppuun samalla kertaa.

Lasien asennus

1. Puhdista lasit ja profiilit etanolilla.

2. Asenna lasit yksi kerrallaan - levitd 3 mm:n
silikonipalko  profiileihin,  jotka on  merkitty
piirustukseen sininen.

3. Aseta lasi ja viimeistele kiinnityslistoilla (#M).
HUOM: Kiinnityslistat on asetettava samanaikaisesti
lasin molemmille puolille.

Suositeltava jarjestys: katto - sivut - paadyt.

3 mm:n silikonipalko takaa = maksimaalisen
tarttuvuuden. Jos kaytat suositeltua enemman, voit
ostaa lisaa silikonia.

Lasin rikkoontuessa poista varovasti lasinsirut ja irrota
silikoni teravalla veitsella. Kaavi profiili taysin puhtaaksi
ennen uuden lasin asettamista.

Polykarbonaattilevyjen asennus
Yleispiirustuksissa  naytetaan, miten
listat asennetaan. Mahdollinen saaté
hienohampaisella sahalla.

HUOM: Sammaloitumisen valttamiseksi levyt eivat
saa koskettaa maata.

levyt ja
tehdaan

Levyt voidaan tarvittaessa tiivistda hyonteisia vastaan.
Ylédpaasta alumiiniteipilla tai silikonilla, alapaasta
ainoastaan diffuusioteipilla (saatavana rautakaupoista)
kondenssiveden poistamiseksi.

Ovet ja ikkunat

Voitele oven ruuvit oljylla kokoonpanon
helpottamiseksi. Ovien ja ikkunoiden lasit tai
polykarbonaattilevyt asennetaan  samanaikaisesti

profiilien kanssa.

Tydkalut
Kasvihuoneen kokoamiseen tarvitaan kayttoohjeessa
esitetyt tyokalut.

Vinkkeja ja vihjeita

Katso www juliana.com lisaa vinkkeja kasvihuoneen
maarittamiseen.

Kunnossapito

« Voitele oven saranat, lukko ja mahdolliset liukukiskot
noin kuuden kuukauden valein.

« Kirista ruuvit/mutterit.

» Puhdista kourut lehdista jne.

 Saada ikkunoita tarvittaessa.

« Vaihda rikkoutuneet lasit.

» Puhdista kasvihuone ennen ja jalkeen kasvukauden.

Talvi- ja myrskysuojaus
Suosittelemme seuraavia toimenpiteita kasvihuoneen
suojaamiseksi talven varalta:

« Tue katto.
« Poista lumi katolta.
e Varmista, etta kasvihuoneen paalle ei paase

putoamaan lunta katoilta tai puista.

* Poista automaattisten tuuletusluukunavaajien
sylinterit (lisdvaruste).

 Lukitse ovet ja tuuletusluukut tuulen aiheuttamien
vaurioiden estamiseksi.

Huomaa, etta kaikki vakuutukset eivat automaattisesti
kata kasvihuoneita.

Takuuilmoitus - 12 vuoden takuu
Takuuilmoituksen koko teksti on osoitteessa www.
juliana.com

Myoénnamme kasvihuoneelle 12 vuoden takuun
edellyttaen, ettd se on asennettu asennusohjeiden
mukaisesti ja sitd huolletaan ohjeiden mukaisesti.
Mahdolliset viat ja puutteet on ilmoitettava
valittomasti.

Kasvihuoneen yleisia kunnossapito-ohjeita koskien
mm. puhdistusta, voitelua ja muttereiden/ruuvien
kiristamistd on noudatettava, koska se voi vaikuttaa
kasvihuoneen rakenteelliseen laatuun ja sen
kestavyyteen tuuli- ja lumikuormia vastaan.

Huomaa, ettd edellda mainittu takuu ei kata seuraavia;
 Puutteellisen voitelun ja huollon aiheuttamat vauriot
ja toimintahairiot.

* Maalatuille kasvihuoneille mydnnetaan kahden
vuoden maalipinnan kattava takuu.

* Maaleissa voi esiintya savyeroja, ja profiileissa
voi olla pienia jalkia, jotka johtuvat profiilien
ripustamisesta maalausprosessin aikana. Tama ei ole
reklamaatioperusta.

o Lasit, polykarbonaattilevyt,
mahdollinen  purkaminen,
vahingot, tyokustannukset jne.
e Tuotteet, joita rasittavat ulkoiset vaikutukset,
kuten muut rakenteet, ilmastovaikutukset, ilkivalta,
ylivoimainen este tai muut ulkoiset olosuhteet. Muista
esimerkiksi poistaa lumi katolta, jotta valtat liiallisesta
painosta johtuvat mahdolliset rikkoutumiset.

e Kuluvat osat (kuten kahvat, pyodrat, liukukiskot,
sylinterit ja lukituslaitteet). Kuluvat osat on vaihdettava
paivittaisen kayton, kayton ja toiminnan perusteella.

» Takuu raukeaa myos, jos tuotteen vika johtuu osien
virheellisestd/epatarkoituksenmukaisesta kaytosta.

rahti, kokoonpano,
mahdolliset  valilliset

HUOMAA: kasvihuone on yksikerroksinen rakenne,
joka eiole 100-prosenttisesti vesitiivis. Sddolosuhteista
riippuen vuotoja voi esiintya katoissa, ikkunoissa,
ovissa ja kulmissa. Kehotamme sinua pitamaan taman
mielessasi, kun suunnittelet kasvihuonettasi.

Reklamaatiot
Meillda on tiukat laatuvaatimukset virheettdman
tuotteen  varmistamiseksi. Jos tuotteessa on

kaikesta huolimatta vikoja tai puutteita, ota yhteys
jalleenmyyjaan. Muista ilmoittaa kasvihuoneen mallin
nimi ja osan numero.

Toivotamme sinulle onnea uuden kasvihuoneesi
johdosta ja toivomme, etta siita on sinulle iloa
moneksi vuodeksi.



Gratulujemy ei nowej szklarni

Gratulujemy wyboru Panstwa nowej szklarni
Juliana Drivhuse A/S to dunska, prywatna firma
zatozona w 1963 roku. Sami projektujemy,
opracowujemy i produkujemy nasze szklarnie w
oparciu o zasady prostoty, estetyki, funkcjonalnosci
i jakosci. Na przestrzeni lat przejelismy szereg
konkurencyjnych firm, dzieki czemu dzis oferujemy
produkty az trzech marek: Halls, Juliana i Gabriel Ash.
W asortymencie kazdej z nich znajdujg sie artykuty
o unikalnych wzorach i funkcjach, ale ich wspdlna
cechg jest odpowiedni stosunek jakosci do ceny.

Wszystkie produkty sa projektowane i wytwarzane
tak, by przetrwaty wiele lat i by pomagaty stworzyc
warunki do wygodnego zycia, niezaleznie od tego,
czy majg one stuzy¢ gtoéwnie do upraw, czy tez
jako swojego rodzaju oaza w ogrodzie. Na stronie
internetowej  www.juliana.com mozna znalez¢
wiecej informacji o firmie, poszczegodlnych markach i
szerokiej gamie akcesoriow do naszych szklarni.

Niniejsza instrukcja

Aby prawidtowo wykona¢ montaz nowej szklarni,
nalezy $cisle stosowac sie do zalecen zawartych
W niniejszej instrukcji. Wszystkie s$ruby, nakretki i
ksztattki zostaty zapakowane w osobne pudetka.
UWAGA: Niniejsza instrukcja moze dotyczy¢ kilku
rozmiarow tego samego modelu szklarni.

Srodki ostroznosci

e Zaleca sie, aby montaz odbywat sie przy suchej i
bezwietrznej pogodzie.

* Przystepujgc do montazu nalezy poprosi¢ o pomoc
1-2 osobe.

* Montujac elementy szklane nalezy zawsze nosi¢
rekawiczki. Szkto ma ostre krawedzie, szczegdlnie
jesli pgknie.

e Nalezy uczuli¢ pomocnikow, a w szczegolnosci
dzieci na fakt, ze sttuczone szkto stanowi zagrozenie.
Natychmiast nalezy je zebra¢ i usung¢ zachowujac
nalezytg ostroznosc.

* Ewentualng drabine nalezy ustawi¢ na ptaskiej
powierzchni.

Wybér miejsca montazu

Odpowiednia lokalizacja szklarni ma decydujgce
znaczenie, nie tylko dla stworzenia roslinom
optymalnych warunkéw wzrostu, ale rowniez dla
petnego wykorzystywania jej walorow.

Zaleca sie umieszczenie szklarni w mozliwie jak
najbardziej nastonecznionym miejscu, nienarazonym
na dziatanie silnego wiatru. Na tyle, na ile jest to
mozliwe nalezy unika¢ montowania szklarni pod
rzucajgcymi cien drzewami, poniewaz bedzie
to sprzyjato wzrostowi glondéw. Jednoczesnie
opadajace gatezie i liscie moga uszkodzi¢ konstrukcje
i blokowac rynny. Zalecamy umieszczenie szklarni
W miejscu, w ktorym najczesciej przebywamy w
ogrodzie, zwtaszcza jezeli planujemy wykorzystywac
ja do innych celow, anizeli sama uprawa roslin.

WAZNE: Przed montazem nalezy zapewni¢ ptaskie
podtoze odpowiadajgce co najmniej zewnetrznym
wymiarom szklarni — utatwi to montaz.

Fundament

Niniejsza dostawa nie obejmuje fundamentu.
Oryginalny fundament mozna dokupi¢ osobno.
Fundament nalezy zakotwic¢ na gtebokosci, na ktorej
ziemia nie przemarza i zabetonowac otwory, w
ktorych umieszczono kotwy. Nalezy stosowac sie do
wymiarow podanych na rysunku. Wszystkie wymiary
sg wymiarami zewnetrznymi.

W przypadku korzystania z oryginalnego fundamentu
szklarnie nalezy zamocowac przy kazdym pionowym
stupku, jak pokazano na rysunku.

Optymalna kolejnos¢ kotwienia fundamentu:

1. Zapewnic ptaskie podtoze.

2. Wygig¢ koncowki kotew, jak pokazano na rysunku.
3. Zaznaczy¢ miejsca, w ktorych wykonamy dotki
w ziemi jak pokazano na rysunku. Upewnic sie, czy
przekatne sg rowne.

4. Wywierci¢/wykopac¢ dotki na gtebokos¢, na
ktorej ziemia nie przemarza. Postepowac zgodnie z
lokalnymi zaleceniami.

5. Zmontowa¢ fundament - ksztattki i kwadratowe
rury do odlewania powinny sta¢ swobodnie w
otworach.

6. Sprawdzic szerokos$¢ i upewnic sie, czy fundament
jest wtasciwie ustawiony w poziomie i pod katem.
Upewnic sieg, czy przekatne s rowne.

7. Zalac dotki betonem.

Przyktad: przy @150 mm i gtebokosci 900 mm stosuje
sie okoto 16 | betonu na otwor.

8. Sprawdzi¢, czy wymiary fundamentu nadal s3
wtasciwe i czy jest on ustawiony w poziomie i pod
odpowiednim katem.

Po zalecanym czasie utwardzania mozna rozpoczgc
montaz szklarni.

Kolejnosé montazu szklarni
Nalezy przestrzegac kolejnosci
przedstawionej w instrukgji.

Utozy¢ elementy w sposob pokazany na rysunku,
a nastepnie zmontowac sekcje w przedstawionej
kolejnodci. Dopoki cata sekcja nie zostanie
zmontowana, nie nalezy catkowicie dokrecac nakretek.
Po przygotowaniu wszystkich sekcji mozna przystapic
do montazu szkieletu konstrukgcji.

UWAGA: W kilku miejscach w instrukcji wskazano, ze
w kanatach profili nalezy umiesci¢ dodatkowe wkrety.
Postuzg one do pdzniejszego montazu elementow.

montazu

WAZNE: Przed zamontowaniem szkta/poliweglanu
nalezy sprawdzi¢, czy szczyty i boki konstrukcji
zostaty ustawione w pionie i pod odpowiednim
katem.

Szkto/poliweglan nalezy montowac ,na raz".

Montaz szkta

1. Oczyscic szkto i profile etanolem.

2. Montowac po jednej szybie - natozy¢ 3 mm
silikonu na profilach, w miejscu zaznaczonym na
rysunku niebieski linig.

3. Osadzi¢ szybe i zamontowac listwy montazowe (#M).
UWAGA: Listwy montazowe nalezy montowac
jednoczesnie po obydwu stronach szyby.

Zalecana kolejnosc: dach — boki — szczyty.

3 mm spoina silkonowa zapewnia maksymalna
przyczepnos¢. W przypadku zastosowania ilosci
wiekszej niz zalecana mozna dokupi¢ dodatkowe tubki.
Ewentualne sttuczone szkto nalezy ostroznie
wyciggna¢, odchylajac silikon za pomoca ostrego
nozyka. Przed zamontowaniem nowej szyby
doktadnie oczyscic profil.

Montaz poliweglanu

Na rysunkach poglagdowych przedstawiono sposéb
montazu ptyt oraz listew. Elementy mozna ew.
docig¢ za pomoca pity o drobnym uzebieniu.
UWAGA: Aby unikng¢ rozwoju glonéw nalezy
pamigtac o tym, ze ptyty nie moga stykac sig z ziemia.

Ewentualnie mozna je zabezpieczyc¢ przed owadami.
Na gorze tasma aluminiowag lub silikonem, na
dole tylko tasma umozliwiajacg dyfuzje (dostepna
w marketach budowlanych) w celu utatwienia
odprowadzania skraplajacej sie wody.

Drzwi i okna

Nasmarowac Sruby drzwi olejem w celu utatwienia
montazu. Szkto lub poliweglan w drzwiach i oknach
montuje sie jednoczesnie z montazem profili.

Narzedzia
Do montazu szklarni niezbedne s wskazane w
instrukcji narzedzia.

Porady i wskazéwki
Zobacz www.juliana.com, aby uzyska¢ wiecej
wskazowek dotyczacych konfigurowania szklarni.

Konserwacja

« Srednio raz na 6 miesiecy smarowac zawiasy, zamki
i ew. prowadnice w drzwiach.

« Dokrecac Sruby/nakretki.

e Czyscic rynny z lisci i in.

« Ew. regulacja okien.

* Wymiana uszkodzonego szkta.

* Przed sezonem wegetacyjnym i po jego zakonczeniu
szklarnie nalezy wyczyscic.

Zabezpieczenie przed zima i burzami

Na obszarach, gdzie moga wystepowac opady
$niegu, zalecamy nastepujace zabezpieczenia:

« Podparcie sekcji dachowe;j.

« Usuwanie duzych ilosci $niegu z dachu.

* Zabezpieczenie przed masami $niegu spadajgcymi
np. z drzew lub dachow budynkow.

« Demontaz sitownikow automatycznych otwieraczy
okien (wyposazenie dodatkowe).

* Zamocowanie drzwi i okien w taki sposob, by wiatr
nie uszkodzit szklarni.

Nalezy pamieta¢ o tym, ze w przypadku wielu
towarzystw  ubezpieczeniowych  ochrona nie
obejmuje szklarni w sposob automatyczny.

Oswiadczenie gwarancyjne — 12 lat gwarancji
Petng tres¢ oswiadczenia gwarancyjnego mozna
znalez¢ na stronie www juliana.com.

Pod warunkiem zamontowania szklarni zgodnie z
zaleceniami zawartymi w instrukcji montazu oraz
prawidtowej konserwacji, udzielamy 12-letniej
gwarancji. Ewentualne wady i usterki nalezy zgtasza¢
niezwtocznie.

Nalezy przestrzega¢ zalecen dotyczacych ogodlnej
konserwacji szklarni, w tym czyszczenia, smarowania
oraz dokrecania nakretek/srub, poniewaz mogg one
mie¢ znaczenie dla jakosci konstrukcyjnej szklarni
oraz jej odpornosci na obcigzenie wiatrem i $niegiem.

Nalezy pamietac o tym, ze powyzsza gwarancja nie
obejmuje:

¢ Uszkodzen i probleméw o charakterze
funkcjonalnym wynikajacych z braku smarowania i
konserwacji.

« W przypadku szklarni lakierowanych, na lakier
obowigzuje dwuletnia gwarancja.

* Moga wystapic réznice odcieni. Na profilach moga
wystepowac rowniez niewielkie slady zwigzane z ich
podwieszaniem podczas procesu lakierowania. Nie
stanowia one podstawy do reklamacji.

e Szkta, poliweglanu, transportu, montazu, ew.
demontazu, ew. szkod ubocznych, kosztow
robocizny i in.

¢ Produktow narazonych na oddziatywania
zewnetrzne takie jak: elementy konstrukcyjne
innych budynkow, odziatywania atmosferyczne,
akty wandalizmu, sita wyzsza lub inne okolicznosci
zewnetrzne. Nalezy pamieta¢ o usuwaniu $Sniegu
z dachu, by unikna¢ jego zarwania z uwagi na
nadmierne obcigzenie.

« Czesci eksploatacyjnych (takich jak uchwyty, kota,
prowadnice, sitowniki i zamki). Tego rodzaju czesci
nalezy wymienia¢ w zaleznosci od ich codziennego
uzytkowania i obstugi.

« Gwarancja wygasa rowniez, jezeli wada produktu
wynika z nieprawidtowego/niewtasciwego zastoso-
wania poszczegolnych czesci konstrukcji.

UWAGA: szklarnia stanowi konstrukcje
jednowarstwowa, ktora nie jest w 100% szczelna.
W zaleznosci od warunkow atmosferycznych moga
wystepowac nieszczelnosci na dachu, przy oknach,
drzwiach i w naroznikach. Podczas urzadzania
szklarni nalezy miec to na wzgledzie.

Reklamacje

Zalezy nam na tym, by oferowac¢ naszym klientom
produkty wolne od wad, dlatego tez przestrzegamy
rygorystycznych wymogow jakosciowych. Jezeli
mimo to stwierdzg Panstwo jakiekolwiek wady lub
usterki, prosimy o kontakt z dystrybutorem. W takim
wypadku prosimy o przygotowanie modelu szklarni
oraz numeru komponentu.

Gratulujemy zakupu nowej szklarni. Mamy nadzieje,
ze bedzie ona stuzy¢ Panstwu przez wiele lat.



Bemaerk - Notice - Hinweis - Obs - Remarque -
Opmerking - Huom - Uwaga

MMMMM




Symboler - Symbole- Symbols - Symboles - Symbolen - Symbolit

>

N

[«

/
I

— T — x

Billedet viser samlingen

indefra / udefra.

Ce symbole montre las-
semblage depuis lintérieur /
l'extérieur de la serre.

Dele fra denne kasse bruges
forst pa side "X".

Les pieces de cette boite ne
seront utilisées qu'a la page
« X ».

The image shows the

assembly from the inside /
outside.

De afbeelding toont het frame
van binnen/buiten.

a

Components from this box
will be used later on page “X".

Onderdelen uit deze kas wor-
den eerst gebruikt op pagina
~

Das Bild zeigt die Montage
von innen / von aufien.

Kuvassa naytetaan
kokoonpano sisa-/
ulkopuolelta.

ED

Die Teile von diesem Kasten
verwenden Sie erst an der
Seite ,X".

@ Taman laatikon osia kaytetaan
ensin sivulla "X".

Bilden visar monteringen fran
insidan/utsidan.

Zdjecie przedstawia

zmontowane elementy od
wewnatrz / z zewnatrz.

Delar fran den har ladan an-
vands forst pa sidan "X".

Czesci z tego pudetka sg po raz
pierwszy uzywane na stronie
X

1112

3

Denne del bruges pé side "X".

Cette piéce est utilisée a la

page « X ».

@ Nummeret refererer til detalje-
billedet, hvor samlingen er vist.
Start med 1, 2, 3 osv.

@ Le numéro fait référence au plan
détaillé de 'assemblage.
Commencer par 1, 2, 3, etc.

This component is used on

page "X".

Dit deel wordt gebruikt op
pagina "X".

QD

The number refers to the detail

image in which the assembly is
shown. Begin with 1, 2, 3 etc.

Het nummer verwijst naar de
detailafbeelding waarin het
frame wordt getoond. Begin met
1,2, 3, etc.

Dieser Teil verwenden Sie an
der Seite ,X".

@ Tatéd osaa kaytetaan sivulla "X".

Die Nummer bezieht sich auf das
Bild, wo die Montage gezeigt ist.
Fangen Sie mit 1, 2, 3 usw. an.

@B

Numero viittaa detaljikuvaan,
jossa naytetaan kokoonpano.
Aloita 1, 2, 3 jne.

@ Denna del anvands pa sidan
X"

Czesc¢ uzywana na stronie ,X".

@ Siffran refererar till detaljbilden
dar monteringen visas. Bérja
med 1, 2, 3 osv.

A Numer odnosi sie do szc-
zegotowego zdjecia, na ktorym
przedstawiono zmontowane
elementy. Zacznijod 1, 2, 3 itp.

G

Sektionen samles i denne

reekkefolge.

Assembler la section dans

cet ordre.

Venstre side / hgjre side.

Coté gauche / coté droit.

Assemble the section in this

order.

@ Dat is de volgorde van het
monteren.

Left side / right side.

@ Linkerkant / rechterkant.

Die Sektion wird in dieser
Reihenfolge gesammelt.

Lohkot kootaan tassa
jarjestyksessa.

Links / rechts.

@ Vasen / oikea puoli.

Sektionen monteras i denna
ordning.

Sekcje nalezy montowac
w tej kolejnosci.

@ Vanster sida/hdger sida.

Lewa / prawa strona.

X

v

X

Tallet angiver antal styk/

gentagelser af processen.

Le chiffre indique le
nombre de fois/répétitions
de la procédure.

Assemblage correct /

incorrect.

The number indicates the
quantity/the number of times
the process must be repeated.

Het getal geeft het aantal
stuks/onderdelen van het
proces aan.

@

Korrekt samling /
Correct assembly /

forkert samling.
wrong assembly.

Correcte montage /
incorrecte montage.

@

Die Zahl zeigt die Anzahl der
Stticke / der Wiederholungen
des Prozesses an.

Numero ilmaisee kappaleiden/
toistojen maaran.

ED

Die korrekte Montage /
die verkehrte Montage.

Oikea kokoonpano /
vaara kokoonpano.

@ Siffran anger antal ganger/
repetitioner av processen.

Liczba wskazuje liczbe sztuk/
powtorzen procesu.

Korrekt montering /
felaktig montering.

GO

Prawidtowy montaz /
nieprawidtowy montaz.




Symboler - Symbole- Symbols - Symboles - Symbolen - Symbolit

Delsamlingen roteres.

Rotate the sub-assembly.

Rotieren Sie den bisher montierten Teil.

@ Delmonteringen roteras.

Tourner l'assemblage réalisé jusqu'ici.

@ Een gedeelte van het frame is gedraaid.

@ Osakokoonpanoa kierretaan.

Obroéci¢ zmontowang czesc.

Motrikken lesnes/skrues af og genbruges.

Loosen/unscrew the bolt and reuse it.

Losen Sie die Schraubenmutter und wiederverwerten
Sie sie.

@ Muttern lossas/wskruvas loss och ateranvands.

Desserrer/enlever l'écrou et le réutiliser.

@ De moer wordt losgemaakt/losgeschroefd en
gerecycled.

@ Mutteri irrotetaan ja kierratetaan.

Poluzowac/odkrecic¢ nakretke i uzyc¢ jej ponownie.

Veer opmaerksom pa justering/retning af profiler.

Please note the adjustment/direction of the profiles.

Beachten Sie die Justierung / die Richtung von den
Profilen.

@ Var uppmarksam pa profilernas justering/riktning.

Attention a l'ajustement / l'orientation des profilés !

@ Let op de uitlijning/richting van de profielen.

@ Kiinnitd huomiota profiilien kohdistukseen/
suuntaukseen.

Zwroci¢ uwage na ustawienie/orientacje profili.

Veer opmaerksom pa mal/detalje.

Please note the measurement/detail.

Beachten Sie das MaR / das Detail.

@ Var uppmarksam pa matt/detaljer.

Attention aux dimensions/détails !

@ Let op afmetingen/details.

@EIND Kiinnita huomiota mittoihin/yksityiskohtiin.

Zwroci¢ uwage na wymiary/szczegoty.

VAN

Sommersaeson / vintersaeson.

Summer season / winter season.

Die Sommersaison / die Wintersaison.

@ Sommarsasong/vintersasong.

Eté / hiver.

@ Zomer / winter.

@ Kesakausi / talvikausi.

Sezon letni/zimowy.

j

Denne del kasseres.

Discard this component.

Dieser Teil kassieren Sie.

@ Denna del kasseras.

Jeter cette piece.

@ Dit deel wordt weggegooid.

@ Tama osa hylataan.

Czesc przeznaczona do utylizacji.




Oversigt - Overview - Ubersicht - Oversikt - Détails -
Overzicht - Sisallys - Zawartosc¢

16 - 17

18 - 23

24 - 25

26 - 29

30 -31

32 -33

34 - 42

43 - 54

55-59

60 -71

72 -75

76 -78

Anbefalet Veerktgj - Recommended Tools -
Empfohlen Werkzeug - Rekommenderas Verktyg -
Recommandés Outillage - Aanbevolen Gereedschap -
Suositellut Tyokalut - Zalecane Narzedzia




Oversigt - Overview - Ubersicht - Oversikt - Détails -
Overzicht - Sisallys - Zawartosc¢

# BOX1 215m2151m2[@ # BOX6A 215m151m:f 4 Boxio 2L5m*151m?

X 2X
itti - Kleintei Tag/Bundramme - Roof/Sill -
Fittings - Kleinteile g Vinduer - Windows - Fenster
Dach/Grundrahmen
Low —> 16-17 30-1 | 13-10020717-301 | - 2 70 | 13-20250738-70S | 2 2
# BOX 2 21,5m? 15,1 m? 30-1 | 13-10021435-301 2 - 71 | 13-20270611-71S 4 4
2% 2% 30-2 | 13-10020717-302 i 2 72 | 13-20260738-725 2 2
Bagaavl - Rear aable - 30-2 | 13-10021435-302 2 R 73 | 13-10530510-73S 2 2
ggHin tergiebgl 34-15 | 13-20190729-341S| - 2 75 | 13-20290748-755 | 2 2
34-1S|13-20191447-341S 2 - # BOX 11 215m? 15.1 m?
ﬁ g;gigigggij ; ; 34-25|13-20190729-342S | - 2 . ' : '
e 13'20141644'15 > > 34-25(13-20191447-3425| 2 - Montagelister - Cappings -
0 3' 0022896'30 50-2 | 13-20242171-502 - 1 Montageleiste
o1 13';0132031'21 1 i 50-2 | 13-20242889-502 1 - M1600 07093052 44 26
> 13'20132031'22 n N 54 | 13-10541015-54 9 6 M1644 07093053 34 27
>3 13'20132418'23 n N 350 00300350 10 8 M2058 07093055 13 13
- - M2465 07093056 8 8
29 | 13-10022884-29 1 1 H# BOX 6B 21,5m?2 15,1m? _
- - . : - " # BOX 12 21,5m?151m?
gg 12 18381;31 gg j j Tagryg/Vip - Ridge/Vip - Dachfirst/
- - Vip 3 mm - Heerdet glas - Toughened
3328 L llSi03322 . . 345 | 13-20194376-345 | - 1 glass - Sicherheitsglas (ESG)
H# BOX3 21,5m?151m? 34S | 13-20195812-34S 1 - A 00281501 12 6
Foraavl - Front aable - 50-1 | 13-20244376-501 - 1 Al 00281575 4 4
ngr dergi ebgel 50-1 | 13-20245812-501 1 - B 00281502 10 4
B1 00281573 4 4
2 2
gg 11332;03105111‘?(?40(;); 1 i H# :{0) W/ 21,5m?2 15,1 m ™ 00281574 " >
o 13'10020742'09 N N Tag karnap - Roof portico - B3 00281579 - 4
0 13'10020742'10 N n Dach erker [ 00281503 2 2
1 | 3205716610 1 1 36 | 13-20391600-36 2 2 Cl 00281572 4 -
o 13'20152168'12 N N 37 | 13-32272192-37 2 2 c2 00281578 2
' 13'10301687'13 > > 51 | 13-20131644-51 5 5 D 00281504 6 4
m 13'201 41600' m 5 5 51-7 | 13-20130767-517 2 2 E 00281505 6 6
1 13'201 1164 4' T > 5 51-7 | 13-20131597-517 2 2 F 00281506 4 4
T 13'10300730'19 > > 51-8 | 13-20130767-518 2 2 G 00281507 2 2
o 13:20130388:81 n N 51-8 | 13-20131597-518 2 2 H 00281508 2 2
o1 | 132013080004 . n 52-1 | 13-10302184-521 2 2 [ 00281509 2 2
334S| 003103345 1 1 443 00300443 6 6
Side - Seite Dgar - Door - Tur
55 | 13-20170517-55S 4 4
gg gigg;gi‘zggg 1 1 56 | 13-20160517-56S 1 1
31 | 132003160031 m s 57 | 13-20221075-57S 1 1
% | 32018037630 - N 58 | 13-20221075-585 1 1
% | 132018561230 ] - 59 | 13-20220812-595 2 2
332 [ 13.10301727 33 - n 61 | 13-10020651-61S 1 1
o1 | 13.00131644.51 5 - 340S| 003103405 1 1
52 | 13-10301771-52 - 4 H# BOX9 21,5m? 151m?
# BOXS5 21,5m?151m? Dgr - Door - Tir
Tagrende karnap - Gutter portico - 59 | 13-20220812-59S 1 1
Dachrinne erker 62 | 13-20170578-62S 4 4
32 | 13-20180761-32 . 2 63 | 13-20160578-635 1 1
32 | 13-20181479-32 2 R 64 | 13-20231075-64S 1 1
65 | 13-20221075-65S 1 1
66 | 13-20230812-66S 1 1
67 | 13-10020712-67S 1 1
339S| 003103395 1 1




Fittings - Kleinteile - Beslag - Visserie - Hulpstukken - Helat - Podzespoty

BOX 1
Article No. 21,5 m? '\\ 15,1 m? ’\\,
! P
a 058 : 13-20210040-055 4 F01831 4 F01831
06S : 13-20210040-065 4 F01830 4 F01830
@ | uss : 13-10300050-3755 8 F01869 8 F01869
> 4 685 : 13-20200080-685 4 F01830 4 F01830
ﬂ 695 : 13-20200080-695 4 F01831 4 F01831
\/ 2048 : 003102045 6 F01841 4 F01841
'B 2058 : 003102055 6 FO1841 4 FO1841
e 280 : 00402280 360 F01852 300 F01852
3008 : 003103005 1 F01835 1 F01835
| s : 003103355 6 003103355 6 oo
y 4 3365 : 003103365 4 003103365 4 Egigggg
& | = : 003103375 2 003103375 2 1018209
y 4 3388 : 003103385 3 003103385 3 F018212
407 : 00300407 6 F01839 4 F01839
"’ 413 : 00300413 12 F018174 8 FO18174
\. | s : 00300415 3 F01856 3 F01856
* 416 : 00300416 3 F01857 3 F01857
‘ 17 : 00300417 3 F01858 3 F01858
‘ 418 : 00300418 3 F01859 3 F01859
‘ 419 : 00300419 6 F01860 6 F01860
J 420 : 00300420 3 F01856 3 F01856
422 : 00300422 12 F01861 12 FO1861
“ 440 : 00300440 6 F01862 6 F01862
441 A : 00300441 6 F01863 6 F01863
4418 : 00300441 6 F01863 6 F01863




Fittings - Kleinteile - Beslag - Visserie - Hulpstukken - Helat - Podzespoty

BOX1

ArticleNo. 215m* W\
—d

442 00300442 2 FO1864 2 FO1864
450 00300450 6 F01839 4 F01839
469 00300469 2 F01834 2 F01834
470 00300470 2 FO1834 2 F01834
610 M6 x 15 00300610 16 FO1848 15 F01848
s 612 M5 x 10 00300612 6 F01839 4 F01839
615 M5 x 20 00300615 6 F01839 4 F01839
®) 616 M6 00300616 350 oo 290 o
B | o7 | wexn 00300617 325 o 265 e
Do | 6275 | 42x10 003006275 12 F018174 8 F018174
629 M5 00300629 12 F01839 8 F01839
P | 662 5 x 80 00300662 36 F01833 36 F01833
664 | 35x16 00300664 12 F01832 12 F01832
‘e 667 | 35x65 00300667 6 FO1855 6 FO1855
y 691 00300691 4 F01837 4 F01837
693 00300693 1 FO1834 1 F01834
713 00300713 1 00300713 1 00300713
1005 | 35x16 00401005 8 F01836 8 F01836
‘Ui 1007 | Msx10 00401007 12 FO1855 12 FO1855
™ 011 | 42x13 00401011 2 F01836 2 F01836
P | 1073 | MBxX90 00401073 1 FO1867 1 FO1867
‘ 2129 00402129 1 00402129 1 00402129
, 2203 oM 00402203 1 FO1868 1 FO1868
% 2204 00402204 1 FO1867 1 FO1867




Fundament - Base - Embase - Fundering - Perustus

Tilbehor - Accessories - Zubehor - Tillbehor - Accessoires - Toebehoren - Lisavarusteet - Akcesoria

21,5 m? 15,1 m?
L B L B
K
K K
B K B
F
K F D
K D K K ¢
F
Fund* #  mm  Article No. 215m? 151m?
F 740 005107403 2 2 9895 —
K 747 005107475 4 341S
K | 1464 005114645 4 342S
D | 1468 005114685 1 1 )
B | 2955 005129555 2 2
L | 4391 | o005143915-1 1 3
/
L | 5827 | 005158275-1 1 - \, N
| 14-10360500-40S | 2 1
21,5 m?
[ |3as| as 003103415 1 1
| |ses| ass 003103425 1 1
- S
| | osos | as 005009895 8 8 B - \
S s
*~. | 613 | Mex65 | 00300613 8 4 S5
s | 995 | M6x10 00500995 40 40 TR %%
-
)| 9% | Me 00500996 80 66 12X\
W | 706 | M0 00300706 4 2 ‘
| 720 |M10x100| 00300720 2 1 ——
—~th— 15,1 m?
B |ows| - 005009925 19 14
| 520 | 30x40 | 00300520 2 1 11X \
— - T
S
& | 2w | - 00402280 12 | 98 . =)
- . %%
s | 995 | MBx10 | 00500995 16 10 RS s
)| 9% | Me 00500996 16 10 =
<P| A | 40 1310000040884 1 1




Fundament - Base - Embase - Fundering - Perustus

Tilbehar - Accessories - Zubehor - Tillbehor - Accessoires - Toebehoren - Lisavarusteet - Akcesoria

@ 21,5m? - o - T
® ________________ @

Min. ' Min.
e @180 mm e @180 mm

2959
2959

2959

2959
2959
2959

od
N < X
I

N < X




Fundament - Base - Embase - Fundering - Perustus

Tilbehar - Accessories - Zubehor - Tillbehor - Accessoires - Toebehoren - Lisavarusteet - Akcesoria

) B
K
K
B
2
K ;
K D 3428
F ORI
3418 Monteringshjeelp
Assembly support
Montage Hilfe
1 |« 5 (R 7
> <«——— — o
613 996  RN322
M6x65 M6 M6
> «——— —
995 MGXlOZ lggs M6x10 *y
996 Mo 996 M5 _ -
989S A
720 M10x100
2 M« /
\/ % x 706 m10

995 M6x10 995 M6x10
K 996 M6 996 M6

989S

3 | F L 99 M

995 M6x10 /
996 M6
341S

Pl Monteringshjeelp

L / Assembly support

Montagehilfe
995 M6x10 7D

@ (
x

996 M6

Monteringshjeelp
Assembly support
Montage Hilfe 3428




Fundament - Base - Embase - Fundering - Perustus

Tilbehar - Accessories - Zubehor - Tillbehor - Accessoires - Toebehoren - Lisavarusteet - Akcesoria

o)
N < X
[

N < X

5831

. 2959
/ S
%
N~
(e}
<
—
o
[fe)
S -
S L9VT
006
_ \ y
2959 % §

4394
+ A N
3 3| =
I8
~ « o
4394
o — @
2959 °’°'/ =
1
g0°
2 i LovT
- ©
3
KN
006\

2959




Fundament - Base - Embase - Fundering - Perustus

Tilbehar - Accessories - Zubehor - Tillbehor - Accessoires - Toebehoren - Lisavarusteet - Akcesoria

(e
L 5
1
K
B F
2 D 3428
21,5 m? « B
P~ Monteringshizelp Qe B
Assembly support
Montage Hilfe
1 @4 5 @ '
> <«——— — o
613 996  RN322
Z MB®S M6 W6
995 M6x10 lg% M6X10 Y
996 M6 996 M6 “ 22 mm
A

989S

720 M10x100

2@4 /

Y % x 706 M10

995 M6x10 995 M6x10
K 996 M6 996 M6

989S

3 | F L 99 M

995 M6x10 /
996 M6
341S

Pl Monteringshjeelp

L / Assembly support

Montagehilfe
995 M6x10 7D

@ (
x

996 M6

Monteringshjeelp
Assembly support
Montage Hilfe 3428




Fundament - Base - Embase - Fundering - Perustus

Tilbehar - Accessories - Zubehor - Tillbehor - Accessoires - Toebehoren - Lisavarusteet - Akcesoria

] 2959
RS
o
X=X % o] o
Y=Y "
' 7 -7 + %
® 4= = T N i
~ 2959 % =g
N M~
3676
~
()] (2] o)
N
3676
s o
° ~
o 2959 Syl
A —r Y
A o
(o]
NI
KN
°% / 6v7L
2959




Baggavl - Rear gable - Hintergiebel - Bakgavel - Pignon arriére -
Achtergevel - Perapaaty - Tylna sciana szczytowa

15
14 3358 \
336S _ 3328
13 15
7
21 29 3365
7
—- 610 M6x15 23
29 3358 ——
30 13
610 M6x15 14
2x  2x 1| i Y 13
616 M6 | 21
2 mm 21,5m? 15,1 m? 617 Mex11 \ 14 v
616 M6
v 617 Méx11
L | 13 | 1687 2 2 o 616 6
/ T
rEL 14 1600 [ 2 2 610 M6x15
’_l%:‘{' 15 | 1644 2 2
| 30 | 2896 1 1
30
L 21 | 2031 1 1 30
_L 2 | 2031 1 1
3
’_I_‘ 23 2418 1 1 @ 617 M6xil @ 610 M6x15 22
616 M6 616 M6
| 29 | 2884 1 1 \
A 3325 - 1 1 23 13
— 0 — 30 31
L_ | 33 | 1747 4 4
— T — 43
L |52 1| 4 |4>Tff 30 30




Baggavl - Rear gable - Hintergiebel - Bakgavel - Pignon arriére -

Achtergevel - Perapaaty - Tylna sciana szczytowa

5 |8 617 wps 6 | 7 | 21/23/22
616 M6 @
B g
3
=
14 14
\/ 335S 29
30 617 MexiL
617 Méxil 616 M6 gié mgm
616 M6 13
29
8 | 10|(®)| 15
\)
3 617 MéxiL )
335S m X
™~ \ 616 M6 < 2
29 29 >/
617 M6x11 617 Méex11
3353 616 M6
616 M6 ~ \ L
S \ 617 Mo 15 %
e & 3355 616 M 13 =
13
14 29 14
11| 12| 15 13|
336S
\ 15 15 /‘%7
<
3365 / 2
%
& 332S /
oL 617 M6x11
616 M6
616 M6
617 M6x11 6x617 M6x11
616 V6 616 V6 % 2
21 22 f/ 15




Forgavl - Front gable - Vordergiebel - Frontgavel - Pignon avant -

Voorgevel - Ovipaaty - Przednia sciana szczytowa

i / 15 3345
14 3355 19 Naars \
338S
81
13 3388/08 91373 15
11 AN
3385
09
19
12 3355
00
13
14
10

AR [ ()

00 | 1468 1 1

08 | 1404 1 1 \
09 | 742 1 1 15
14 19
10 | 742 1 1
11
11 | 2168 1 1
2168 1 1
12
13 | 1687 2 2 3358

14 | 1600 2 2
00 13

15 | 1644 | 2 2 1

19 | 730 2 2

10

81 | 388 1 1 @

94 | 809 1 1

>P%raargwrrw5
[]

334S| - 1 1




Forgavl - Front gable - Vordergiebel - Frontgavel - Pignon avant -

Voorgevel - Ovipaaty - Przednia sciana szczytowa

1 @ 2 @ 13 3 @ 617 M6x11 1
09
17
216 S 14 1 oo 065
s 617 Mexit | | 617 mexat s |
P 616 M6 616 M6 617 Méxil Y 06S
616 M6 % \
065
—06S
617 M6x11
09 616 M6
00
4 @ 617 Mex11 12 5 @ 12 6 @ 617 Mex1L

e~ 6% 13 6 14

617 M6x11
616 M6
/, \\ N ®
: \ \ S
.‘ ,. 00 N> 10
N, 058 10
7 """ - 617 M6x11 AN 617 M6x1l
4X / 616 M6 \\\ 616 MGX
7 | 8 | 9 |
617 Méx11
%‘5‘“«\ 616 M6
14 12
19
\ 19
335S 11
617 M6x11 617 M6x11
616 M 616 M6
19
13
103 1|3 12| 15
3355 617 m6x11 113
— @ 616 M6 T 617 Mméxi /\2
4 15 616 M6 \&
19 S 2
14
19
617 Mot V —
616 M6 617 Méxi1
/ 617 Mex11 3358 ~- 616 M6

616 M6 @@

13 ’S&
O
S 335S 13 2

13 19 14

14




Forgavl - Front gable - Vordergiebel - Frontgavel - Pignon avant -
Voorgevel - Ovipaaty - Przednia sciana szczytowa

13
13] 3358 \
\
11 3383
338S
15
81
94
08
33BS__
P
338S
12
13| 1 14| 81 15|
617 M6x11
617 Méx11 616 M6
338S 616 M6
617 Méx11
616 M6 \
338S 08
08 338S
08
12
16| 17| 18|
617 M6x11
616 M6 15
15
T 15 o7l
M6x11 15
617 M6x11v
\ 81 / 04
3358 3358
11 12




Forgavl - Front gable - Vordergiebel - Frontgavel - Pignon avant -
Voorgevel - Ovipaaty - Przednia sciana szczytowa

15

| .90°

90° 90°

20| 15 617 Mex11
616 M6

616 M6

15

616 Vo /
334S

81

616 M6




Side - Seite - Sida - Cété - Pagina - Puoli - Strona

31
610 Méx15 31 32
610 Méx15 31 -
4
31
30
31
31
610 M6x15 33
610 M6x15
1| ! 2 ([
1 610 Méx15 31
311
! \ / 30
E 610 M6x15
: 33 |616Mmse
! 3|
: 31
E .
o m mm  215m? 610 M6x15 i 30
v 616 M6 ! 617 Méx11
X M 30 616 V6
| 30 5768 1
_L 31 1600 7 4 | 617 Mexi 5 |» :
616 M6 i
T 9| = 5812 1 L3
— — 32 32 32 E
1| =« 1600 4 i
— T — 46 i
_L 51 1644 6 {33
33 E
31 i




Side - Seite - Sida - Cété - Pagina - Puoli - Strona

32
31
610 M6x15
31
31
610 Méx15 30 31
33
610 M6x15
1| ! 2 ([
1 610 Méx15 31
311
! \ / 30
E 610 méx15
: 33[ 616 M6
: 3|
: 31
i / 30
610 M6x15 ,
30 4332 1 ' 30 617 M6x1l
|—. 616 M6 ' X
M 30 616 Ms
_L 31 1600 5
\‘;_“] 32 4376 1 4| 617 Mexi1 5 |(® ;
616 M6 H
— —> 33 P32
L | 332 1727 4 32 32 i
— —> 49 i
L 52 1771 4 i
533
33 E
31 i




Hjorner - Corners - Ecken - Horn - Angles - Hoeken -
Kulmissa - Naroznikach

610 M6x15 610 M6x15

33 33

31 31
3 ¥ \

32
06 # mm 215m?
x DA
| 30-1| 1435 | 2 36
31 31
| 3002|1435 | 2 151 m? s .
— L — al ®
50-2| 2889 | 1 \‘;/ ny /
Q Za 30-2 30-1
|| s s | o
— 1) — 4355176 1 | ' 36 2 [ o
Y 617 Mex11 617 Mex11
- 10
| X 616 M6 ® Gl
o — ®
\ 32
32
617 M6x11
/ 616 M6
3 |(® 617 Mextz S0 L 4 | ' 610 Moxis
S~ 1616 M6
30-2 \ \450 .
_I_ 51 [1644| 5 . : 30-1
1 (a7 B - i
1597 2 — 617 Mex11 E
767 2 616 M6 H
_L S8 oot [ 2 616 w6 i
L |[521]|2m84| 2 i
— 0 — i
76 - : .
443 | 1450 | 6 36 a1} a1




Hjorner - Corners - Ecken - Horn - Angles - Hoeken -
Kulmissa - Naroznikach

761 2
B 6 # )
o mm 151 m
x VA
| 30-1| 717 2
| 30-2 | 717 2
— T — 49
50-2 | 2171 1
54 | 1015 6

—> 49/55/76
Nl - 8

=

o | [P

— '\ —» 76
/ 34-1| 729 2
/ 2| 720 | 2
B
Dj 36 | 1600 [ 2

— L —> 49
~_—| 37 |2192| 2
_L 51 [1644| 5
i ST 1756977 ;
_L o168 1756977 ;
L |521|2184| 2

— T — 76

443 (1450 | 6

610 M6x15/ \

610 M6x15

33-2 33-2 U
36 32
36
33-2 33-2
%
302 (N %0-1
36 2 610 Méx15 30-1
@ ' @ 30-2
617 M6x11 617 M6x11 5°
616 M ® 6w 150 ~
O d \610 Méxt
6}6 M6~ 616 M6
—
36 33-2
32 / 33-2
i 33-2
33-2 !
32 : 32




Samling - Assembly - Verbindung - Férsamling - Assemblage -

Kokoaminen - Montaz stelaza

(M

21,5 m?

(M

15,1 m?

Funda- 4 m 21,5 m? 15,1 m? M

ment

n 9928 - 19 14

| 520 [30¢0| 2 1 ﬁ)
=




Samling - Assembly - Verbindung - Férsamling - Assemblage -
Kokoaminen - Montaz stelaza

O o]
[
1 12 2 | " 3| 15
00 10 09 00 WS \ 32
341S / \ 3425 P88 -«
T

/ | E i

4 ﬂEﬁ 5 EEE 15 6 ﬂﬁﬁ
14 [ 14
335S
/ -
v -}
« 29 )

7 10 a A % 21,5m?
I . T P\ 9 | 10|
419

Vo / g




Samling - Assembly - Verbindung - Férsamling - Assemblage -

Kokoaminen - Montaz stelaza

O,

11 [(»]15 12| 14 13|« 14
—
3355
/ _—. . l/ 30 T ] I
—
\ 419
— 0B - -
29
32 T ! |
14 / / /
14| 15 15| ¥ 16| M 14
3355 32
\ 30 \l
L33 — T s
T
29 T ¢ ¢
/ 14 / /

17| 18| 23 19| 21.5m?




Samling - Assembly - Verbindung - Férsamling - Assemblage -
Kokoaminen - Montaz stelaza

\

ﬁ
21| 15 22| 14 23|15
3355 \/ 32 \l // 3355
30
\ 33 -« | \ —_— 33 \
33 33

v . vl v

24| 14 25 M« 14 26 () ~

3ol/ - T ||419T e

R

27|

42)( 215mz| [28 (3 29| 23 30|
500 —IX 15,1 m?




21,5 Samling - Assembly - Verbindung - Forsamling - Assemblage -
m? Kokoaminen - Montaz stelaza

' 88A 88A
@

88A =




21,5 Samling - Assembly - Verbindung - Forsamling - Assemblage -

Kokoaminen - Montaz stelaza

L8 2 (8 995
995 995 . w
@6 mm
-1\\A > < A/igj }A
RS A " ’
I |
/ 996 \ / 996
s \ J
y, 995 995 ,
T Q‘?%
5|3 10|(®
995 995
ﬂ QW\\;
A ‘7‘9/;;,,) RSN
T X
it M D
: | !




15,1 Samling - Assembly - Verbindung - Férsamling - Assemblage -
m? Kokoaminen - Montaz stelaza

:ﬁrl{& 8
i e
15,1 m?
bl FH

10x
il _é @6,5 mm {]_ "
= o{g- ® \I,U ?}of{

)
e
)

Funda- # mm 15,1 m?

' 88A 88A
@

88A anialen




15,1 Samling - Assembly - Verbindung - Férsamling - Assemblage -

Kokoaminen - Montaz stelaza

1 2 |(®
995 995 995 @W
@6 mm
1\\A S A/ig’ A{
\3’«\@ X # 16)07/;;
T T
3 |
995
@W
\
w ™
it
!
(M- M
\ h




Samling - Assembly - Verbindung - Férsamling - Assemblage -

Kokoaminen - Montaz stelaza

@215 m2 |3x 15,1 m? | 3x

200 mm 200 mm

Monteringshjeelp
~<————— Assembly support
422 Montagehilfe

S
£

422

©

300 mm

—_v 300 mm

5 ©

422




Tag - Roof - Dach - Tak - Toit - Dak - Katto

M W 50-1
52>
51
%
51 A S oy
2055
1073 %
204851\ 8¢ A
8
2129 2
51 N S - 2085
37-55
S
o1 51-8 AN 51
37
205S S N ——
N . 2203
o1 / o S & 518
4 2055 51
51 A0 N <
8, 4
o 37-5S 37
© N &
Sy A A < 2
/ ‘f’\d} o \ 50-2
2055 2058
Gl
52
2203
51 51
O & =\ O_&
— - NS
— \
C IR
— / \ & >
/ 3> \Q\ 24

B B

o 7 # mm 21,5m? 010 # mm 21,5m?
X X

37 | 2192 2 F_‘ 75 | 748 6

1015 9 51 | 1644

\/
767
L _L -7 o7
[

2889 1

B
C)(E;E3 # mm 21,5m?
X

g;;} 50-1 | 5812 1

|—>—>76

/ 34 |s812| 1

767
51-8 1597

52-1| 2184

NN o
-
o
~
w
©
o

73 | 510 6

—f| 72| 738 | 6
LJ




Tag - Roof - Dach - Tak - Toit - Dak - Katto

&>
~ S
& %
@
1|6 50-1 3 |
50.1 2129 )
52 % A~ /
™ 2129
/ \
3325
23 /@ 2129
/ % ‘ 50-1
1073
2 | 50-1 y 50-1
52-1 2204 () 50-2
X A -~ 52
AN\
4| l 50-2
332S 23 52
52 XA ’
/ \/ \




Tag - Roof - Dach - Tak - Toit - Dak - Katto

3755
37 [6]
/ —=2003
3758 37
\
[6]

37
5 @4 6 @‘ 617 Méx11 QG-W
/ PN

37

7 [N« 37 8 [

617 M6x11
\ , 2203

\ 2203—| | 2203 / j
\
N l l 617 Mex11

___________




Tag - Roof - Dach - Tak - Toit - Dak - Katto

51
o
NS Si
9 | g% mgxn 50-1 10| 51 11|
51 % .
617 Méx1L 217 Mx11 50-1
31 616 M6 16 ve
12|((y| st o7 617 Mexid 13 @' SN W R 14](» 5506'12/
617 Mméxi1 R > ¢ F L el
616 6 N = |8 ¢ Sglveto— 51
\\\_’, ‘[ |\ L 5X : x l\ ’/'
32 i 32 V
i 617 Méx1L 51
31 32 31 : 31 616 o
15 @ 7 \: °1 617 m6x11 16 @ T E @% o= 17 @ E
,I / % ,l : ) Y Re \‘ !
617 mMex11 /B @, ! —617 Mex1L — 7 ! i
] x = S 1 1
6l6Me ~ | Z SR> G Vo :
\\\ R4 \ e 1 x N /’ 1
o i - /61(? M6—
" 32 a1 : 31 :




Tag - Roof - Dach - Tak - Toit - Dak - Katto

S A
(‘& %Y
18 50-1/ 19 3
@ 50-2 @ & A
- Ky
,&1 5~Z~8/ 617 MGK{: \\‘ lz'-\\‘
\° SV S 3x-. L gy 617 MedL
» WO o
617 M6x1L 617 Mex11— —— 617 m6x11 ’
616 M6 /
90°I I90° ' !
rm— o 616 M6
90° 90°
616 M6
518~
20| S e
> \\ //' ,'
617 Méx11 5X\\ , L 617 wext

610 M6x15 /J




Tag - Roof - Dach - Tak - Toit - Dak - Katto

i
21
1©
S,
24 4
Sy =
23
2055
2055
S N 2058
21 °
% 21
. .
k ¢
21
2055 2058
8 N
A 2 2
21| 50-1/50-2 22| 23 51
54
51 51
A 51
& 75
%616 e 2058
/ 54
75 g \616 M6
\ 75 L \ 616 6
V%A
616 M6 "y, /m
24
( 50-1/ 50-2
51 51

54




Tag - Roof - Dach - Tak - Toit - Dak - Katto

2203

] B B

°6B # mm 151m? o 7 # mm 151m? 010 # mm 151m?
X X X

Q 501 1| ] a7 2 h 75| s | 4

4376 2192
B B — 76 _L 51 | 1644 | 5 — L — 72
°6A # mm 151me Bl
X 671 2 1| BT |70 | 738 | 4
Q / 34 | 4376 | 1 517 [eg7 T
502 | 2171 | 1 =
767 | 2
i 71611 | 8
WL S8 57 2
| 54 [1015| 6
L— (5212184 2 —=f| 72 | 738 4
\~{J
N Ll 73|50 4




Tag - Roof - Dach - Tak - Toit - Dak - Katto

o>
S
~ %
4;)\/ Y]
%)
59 o
1|5 50-1 3 | " 50-2
l 50-1 \
52-1 p
52 P - 50-1
N \ 2129 0
332/8
1073
23 / 204~ o 50.2
4| l 50-2
52
2 | 50-1 X # ’
52-1 52 7y ~—
X A -~ 52
AN\
332S 23 5 Eﬁﬂ &
0
ﬂ\617 M6x11/ X
\
616 Ms 616 M6




Tag - Roof - Dach - Tak - Toit - Dak - Katto

[6]
& 37-55
37
—2203
3755 [9]
37
\m
2203
6 (M« 70| 37
@6 mm
617 M6x11
&9 - /
/;‘\ \ -

\

@6 mm 616 e
. ) J <.
@

8 | 37 9 |

617 M6x11
\ , 2203

\ 2203~ 2203 / j
\
N l l 617 Mex11

------------




Tag - Roof - Dach - Tak - Toit - Dak - Katto

(M
51
51
51
13
13 51
51
10|(® 11| 12|
51
617 mex11  50-1
616 M6 32 51
51
617 méx11 617 M6x1L 50-1
31 616 M6 616 Mo
13| 14| 15((® i
51 i
6%) AR , T ,
v LBlT / ':/617 M6x11 E
/ ; 617 Mex11 | /BX @ '
L BX 616 M6 \ & /616 MG\
32 E
32 i
617 mex1l sl i
616 m6 E
Il E




Tag - Roof - Dach - Tak - Toit - Dak - Katto

i
S
‘2‘)
\Z‘A
16
19 1020
S A
% 4 51-8
S
4 A
P (or\:
16 50-1/ 17
@ 50-2 @ 6\\;\& &
ax
A 51‘6‘/5 617 Mexal «~ s
6'\‘\6 .Z~7 @ \ : p |

017 Mod1 617 Mex11 /

/ ~
616 M6 617 MGXH/J

7 \

90°
E— i e o B17Mear | s )
/ “ ‘\_,' \4x
| o 616 M6 \ 3X
90°I o
» 616 m6
19| 51—8"_\ 6\;\
617 M6x11/“\ \ 617 Mexil

610 M6x15




Tag - Roof - Dach - Tak - Toit - Dak - Katto

21| 50-1/50-2 22| 23| 51

54
51 51
/ 51

75

5%
% 616 M6 iy \ 2058
/ 54

75 g \616 M6

\ 75 L \ 616 6
&

616 M6 V%/ "ﬁ

50-1/50-2

24|

51 51

54




3 mm - Haerdet glas - Toughened glass - Sicherheitsglas (ESG) - Sakerhetsglas

- Verre Trempé - Gehard Glas - Karkaistu Turvalasi - Szkto Hartowane

21,5 15,1 SS\

o = =\
RUBBER LIST - FOR A
KN x — |86 UKMARKETQ “ i

413~

o
A o € .




21,5 3 mm - Haerdet glas - Toughened glass - Sicherheitsglas (ESG) - Sakerhets-

m2 glas - Verre Trempé - Gehard Glas - Karkaistu Turvalasi - Szkto Hartowane

21,5 m?

M1600 1600 44

M1644 1644 34

1B
B2 B

M1600

x M2058 2058 13 M1644 M1644  M1644 M1644  M1644 M1644

M2465 2465 8

B S
21,5 § | 1] P
012 # mm i &A C1 __J__M
X 1 /
W
A| t00x1597 |12
. E A AlllAl A E .
Joo
AL|  650x1507 4 =284l g3
=SS e =SB =
SE Bl g 8112 slls .
=dlig 1 |Is S = i= QIS ol I+ €
SN 3 e alls = =1 I 5
B 700x1663 | 10

Bl 673 x 778 (0) 4 M1600
L M1644 %
M2465 %@

B2 | 700x 1607 (798) 4

21,5 m?

C 700 x 1072 2

C1]700x 1072 (1057/685)| 4

M1644 M1644 M1644 M1644
M1600
E | 700x2017(1613) | 6 . B B™xB™\B
& C
&/ C
F | 700x2432(2027) | 4 E AllA
A
I afl A AL gl
o ©
<o A . 8liE 8llE5)E=
[y | 1| 691x375 (3951204) | 2 S8 8., Siig 8le sIfE =
=g el g o gile St =
SIS 8 . o 818 SIS =
— Tl — 60 HegiB il 8l giE =
=1 B IS S = =
= = 8 S s =
G 517 X 700 2 P
- =
— T — 63
H 578X 700 2

— 0 — 7
|:| D 700 x 610 6

N
1

1

1

1
==
N B e
[=ER)
g b o
oo b~ O

M2465 - =




21,5 3 mm - Haerdet glas - Toughened glass - Sicherheitsglas (ESG) - Sakerhets-

m? glas - Verre Trempé - Gehard Glas - Karkaistu Turvalasi - Szkto Hartowane

o e e e e e e e e e e e e e e e e e e e e e e e = e

o e e e e e e e e e e e e e e e e e e e e e e e e = e =




15,1 3 mm - Haerdet glas - Toughened glass - Sicherheitsglas (ESG) - Sakerhets-

m? glas - Verre Trempé - Gehard Glas - Karkaistu Turvalasi - Szkto Hartowane

15,1 m?
\ [mwso0| 1600 |26
N\ [meas| 164 |28
x M2058 2058 13 M1644 Mi644 M1644  M1644 M1644
\ [mases| 2465 8 I /| | "\,
) M2465
15,1
=
X=— RIS
- - N@Q
A 700 x 1597 6
Al 650 x 1597 4 E F E
T "l e AL [{Aa1]| E
3 2 3
B 700 x 1663 4 =g 8 g
= 38 .
=i © [Te)
=g g 88 < g
= B P — — S o
BL| 673x778(0) 4 S B SiIE g |g =
= = = =
M1600
B2 | 700 x 1607 (798) 2 1M1e44
———— = MZOSB% —_— =
M2465 %
700 x 1663
B3 (1648/685) 4 15 1 m2
I
C 700 x 1072 2
M1644 M1644  M1644 M1644
c2| 7o00x1015(08) | 2
M1600 M1600
5
&6” B B B
C
E | 700x2017 (1613) | 6 % C
<
F | 700x24322027) | 4 E F F A A A
E A LA
A o
[y | 1| 691x375(395/204) | 2 g 3l odls S8 IS =
= 9 ¢is glig SlE 5I°
> & Q o = A =
o 4L B 4k 8B HF
G 517 X 700 2 = g1 FF
— = — 63
H 578 x 700 2
— M1600
— M1644
D 700 X 610 4 M2465




15,1 3 mm - Haerdet glas - Toughened glass - Sicherheitsglas (ESG) - Sakerhets-
m? glas - Verre Trempé - Gehard Glas - Karkaistu Turvalasi - Szkto Hartowane

o e e e e e e e e e e e e e e e e e e e e e e e = e

o e e e e e e e e e e e e e e e e e e e e e e e e = e =




Dor - Door - Tur - Dorr - Porte - Deur - Ovi - Drzwi

i M«
59
55
G
chs /713
55
59 61 o
55
685~ -
- 56
55
\
685

B
o 8 # mm 215m? 151 m: i 2 |(» 58
X 56 662 5x80

/
55 | 517 4 4 57
56
56 | 517 | 1 1 - et
57 |1075| 1 1 662 5xg0
58 | 1075 | 1 1 it 56 i 58
59 | 812 | 2 2 0 / 0
< 57 ° »
61 | 651 1 1 it (0
3408 [261x517| 1 1 3 @ 4 @
58
56 57 /

A/ 55

\ 68S— ¥
662 5x80 7
\ e
' f 662 5x80 N
o 664 3,5x16 57 662 5x80 /

ﬂ




Dar - Door - Tur - Dorr - Porte - Deur - Ovi - Drzwi

> It 662 5x80 6 [ 7 It 55\
58 /\
V' \
/ G
/'/' g 58 68S—_ /'/V G
662 5x80 // 57
57 \
/ 662 5x80
55
N /
662 5x80
it B 8 [ e \
61 4~ 662 5x80
55
58
55
/713
57
o
G /
9 @ 664 3,5x16
58 N
l l 61
55
57
61
10 @ ___~664 35x16 11 @ I ]
/ 713

61
| s

-
-
P

55 / |
> / _______________________ SN
g 58 e




Dor - Door - Tur - Dorr - Porte - Deur - Ovi - Drzwi

(&
55
59
G
[
68S
59
55
685 —
12 @l 13 @l 662 5x80 14 @
59 / >9 /\
o
e 55 yd
685 ¥ P \ 59
662 580 e G
v // 7 \
~ 662 580 / 59 55
/ 55
15 |3 ~a| [16 it 662 5x80
55 59
\
\ L~ 66250
55
685 G
~ /
662 / -
5480
\X / 59
~662 5x80
G /




Dor - Door - Tur - Dorr - Porte - Deur - Ovi - Drzwi

i ’y
66
62
H
3008 o8
62
67 59
64 o
760
L6l
T-60S
63
65
62
N
69S
B
L 21w
. \
T T 50 |s2| 1 1 63
64
E | 62|58 4 4 ~_ \ 63
662 5460
E"]J 63 | 578 1 1 o
T 1|64 |1075] 1 1 S - = »
T T|es|wrms| 1 1 :
' / °
T 1766|812 1 1 e e !
|_' 67 | 712 1 1 ) L
B [330s [2sue7s| 1 1 3| 4 |
64
NN 65
63 2 O\
/ ~_ 698
\\\ 662 50
f 662 5480 /
o s 664 3,5x16 65 56
: /




Dor - Door - Tur - Dorr - Porte - Deur - Ovi - Drzwi

5 [ 6 [N 7 | 62
662 5x80 64 rg
| > /
662560 H ’
~ 65 w698
— ™ \ 662
64 o> \ T
62 662 5x80 7
/ 62 /
8 |
@ @ 662 5x80
67
/
662 5x80 \>‘
62 64 62
3005\
65
H / ’
9 @l 664 3,5x16
64 A
|
67 l 1
62
62
/ 65
10 @ ———664 3,5x16 11 @
67\ , 64
-
/ el
1011 4,2x13
64 / \ /




Dar - Door - Tur - Dorr - Porte - Deur - Ovi - Drzwi

62
66
H
14
14 \
695
62 59
605
12| 13| 14|
59 662 5x80 66
\> \ ~

62 662 5x80 66

V\ /698 S~ \

~ \ 662 5x80 ) H
\ /X \
662 5x80 — 59
6 62
15| 62 16 |
— 662 5x80
/
/ 662 5480 \\
H
. 69S 66 62
™ \ 662
59 5x80
\ i

ve

662 5x80 ©

S




Dor - Door - Tur - Dorr - Porte - Deur - Ovi - Drzwi

(M
—05S 06— @ @
—05S 06S<_ @ :
05S T E Toes
ossT : T 065
055 085\ ! T
4 05S T : 06S
05S : 06S
@4 1 @<|

Nmmm




Dor - Door - Tur - Dorr - Porte - Deur - Ovi - Drzwi

T—
43 mmI
—
210
T
M 5 (M|

10 mm %




48 mm

/

M




Dar - Door - Tur - Dorr - Porte - Deur - Ovi - Drzwi

[o] [o]
: 5
] [o]




Dor - Door - Tur - Dorr - Porte - Deur - Ovi - Drzwi

11 | 12|

\ /
13|d8 @2,5Amﬁ A4 N\

N v/
DN

691

/ 100535x16




2
N
b

0

1
>

O
N
>
O
0

1
[0}

T
o
o

1
”

:0

0
1

m
N
o
o
0

1
S
0

(M

S £
5 o .m
<\ 2 o
8 - 8~
<t
[{e}
[{e}
IS \ ]
S oS
0 < — o
N
=" 5 3
— o ©
\ 4 4 <t
«©
g d ©
L0 N~
—] —
g e 2 .
< —
= = « 3
(o)

14](0
469\

16 |




Vinduer - Windows - Fenster - Fonster - Fenétres -
Ramen - Ikkunoita - Okno

D
71 72
73
[¢]
3x 2X 1 @l 612 2 @l 617 Méx1L 72
| 71 616 m6
21,5m? 15,1 m? 2048
I
JE |0 [ 7s | 2 2 450 __—
| 71| 6| 4 4 72
b——| 72 | 738 | 2 2 T
629
L] | 73|50 2 2 / /
12
o
. 3 @ n 617 mex11
D D |700x610 6 4 /616 M6
/
72

Ve




Vinduer - Windows - Fenster - Fonster - Fenétres -

Ramen - Ikkunoita - Okno

4 | 5 (% 70

617 M6x11

616 M6 \ /

71 D
D
71
70 70
D
6 || 617 w6 -
616 M6 \
71 72

0

D
70
72 5 /
7 |6 - 8 || | s 9 |
D S / 73
73
- 615 A
\ 407
2045— 2045

72 -




Vinduer - Windows - Fenster - Fonster - Fenétres -

Ramen - Ikkunoita - Okno

6X 21,5 m?
4X 15,1 m?

M 1 @4'

! e o

413—

\ 627S 4)2x19

\ :
413 @3 mm

2mm —>|-|<—

6275 4.2 /

@3 mmI

—413




Afslutning - Finishing - Fertigstellung - Slutfér - Apercu -
Afwerking - Viimeistely - Wykonczenie

[o]
6[7
(M«
§6A # mm 21,5m? 15,1 m?
/‘ 729 - 2
34-1
1447 2 -
/ 34 |12 _ 2
| 1447 2 -
\s% \ . 1 1
443
443 | 1450 6 6




Afslutning - Finishing - Fertigstellung - Slutfér - Apercu -

Afwerking - Viimeistely - Wykonczenie

/
416 —
/

1 @4 2 @4 A41A 3 @4
12x 6Xx ($)4
4418
/V\ l 667\ \
422 3,5%6,5
1007
4418 T 43
4 @4 S ﬁ‘ 6 @ 34
12x 6x443 X 5
443 T \
— 440
422
7 @4 8 @4
3X 3X
\ /
\ /
\ /
418 417
9 |(Me
3X 415 415
420
416 ~a L




Afslutning - Finishing - Fertigstellung - Slutfér - Apercu -

Afwerking - Viimeistely - Wykonczenie

10| 11 | 12|
6X 2X 6X
_ Y
AN Y "
v %
/
(®

280

280







TILBEHOR - ACCESSORIES - ZUBEHOR - ACCESSOIRES

Juliana planteopheengsejer

Juliana plant rings

Juliana Aufhédngevorrichtungen fur Pflanzen
(Eillet pour suspension de plantes Juliana

Juliana plantespiraler
Juliana plant spirals

Juliana Pflanzenspiral
Tuteur spirale Juliana

Juliana plantehylde sort

Juliana plant shelve black
Juliana Pflanzen Regale Schwarz
Etagére mobile Juliana

Juliana skyggenet

Juliana shade net

Juliana Schattierungsnetz
Voile d'ombrage Juliana

Juliana Vanlet automatisk vandings- og gedningsanlaeg

Juliana Vanlet automatic drip irrigation and fertilizer system
Juliana Vanlet automatische Bewasserungs- und Dingunsanlage
Systéme d'arrosage automatique Juliana Vanlet

Juliana fundament
Juliana base
Juliana Fundament
Embase Juliana



COMPACT - 5,0 m?- 6,6 m? - 8,2 m? PREMIUM - 8,8 m?- 10,9 m? - 13,0 m?

GARTNER - 16,2 m? - 18,8 m? - 21,4 m? VERANDA - 44 m?-6,6 m?- 12,9 m?

ORANGERI - 15,2 m? OASE - 8,8 m?- 13,5 m?

GRAND OASE - 13,0 m? - 18,8 m? URBAN - 0,16 m? - 0,31 m? - 0,32 m?

@ JULIANA




